i

COMPACT TRACTORS

226 BLN. 14048500 AND AFTER
446 PI.N. 14041700 AND AFTER
448 PLN. 14044240 AND AFTER
Parts Catalog No, 8-2752

NOTE: This catalog replaces
catalog 8-2751

.’ 8-90-RP-500-445

'

< ENGINE SECTION

Grid

B6-B12
‘C2-C4
F2-F8
A8-A14
B6-B12
B14
c10
AB-A14

€14F10

A10-B2

[

ALPHABETICAL INDEX = .

Exhaust ‘System ......!..
Fan. ... ... ... ... ..
Flywheel, Engine ., .......
Fuel System . .......... ..
Governor . .............
Housing, Blower . . .... .. ..
Oil Pump ..,.... ... ..
OilSump ..............
Piston and Connecting Rods
Starter Motor . .. ........

BASIC TRACTOR SECTION

—
|f‘ \~

! )

- r
o - Page
AirFiter . ................ .. 1723
Baffles and Shields . .. .. e 27-29
Battery . ..................... 69-75
Camshaft ............... e B5-11
Carburetor ...............: ... 17-23
Choke and Throttle .. ...... .. ... 25
Clutch, PTO ... ... ....... .. ..... " '35
Crankshaft .. .....,........... 5-11
Electrical System .. ... R B87-77
EngineBlock . .. ........ ...... 7-13
Page
Axle, Front .. ... .............. 43
“Axle, Rear ............ e 63
Bafftes and Heat Shields : . .. ... .. 27-29
‘Brakes . .... e 47
Clutch Assembly, PTO ... ....... 33-35
Control, Speed . . ....._........ b5
Decals ...................... 79-85
Electrical System ., ............ 67-77
Fenders ..................... 41
Frame..... ... .. .............. 37-39
Grille . ... ... . 37-39
Hitch . ... ....... ... .. .. ..... 59
Hood ... ... ... . ... .. ... 37-39
Hydraulic System . ... .......... 49-61
Coupling, Pump Drive ... _ ... _— 57
Heat Exchanger . ... .......... 49-51
Hoses, Lines and Fittings . . . .. .. 49-51
Motor, Hydraulic Drive . . .. ... .. 53
Pump ........ .. .. ... ..... 57
Reservoir . .................. 49-51
“Valve, Hydraulic . ... ........ 59-61
F27 Three Pdint Hitch Adapter .. .. 89

H13 Weight Box . .............. 95

Grid

D4

E1Q
C2-C4
]2
Cc8-C10

+ E2
F12-G4
E14-F10
D2
ci2-C14
C12-C14
‘ ES

" Ciz2-C14
D10-E8
E4
D10-b12

D10-D12

D14

. E4
D10-D12
E6G-E8

Ge

. G4

°

Instruments . ...... ..
J17 Hydraulic PTO ... .. |
J26 Three Point Hitch . .. ..
K8 Wheel Weights .. ... ..
K10 Wheel Weights . ... ..
K18 Counterweight Brackets
K22 Sleeve Hitch ... ... ..
K24 Sleeve Hitch . . ... o
L7 Holding Valve . .......
L11 Weight Kit . .. ... ...
L17 Hydraulic PTO Kit .. ..

19, M13, N19 Flow Control Kit .

L29PTO............ ..
Lift, Implement, Hydraulic . .
M8 Holding Valve . ... . ..
N8 Holding Valve . ...~ .-

M17, N17 Hydraulic PTO . . . .

PTO Linkage . ...........

Seat, Operator’'s . ... ... ..
Steeririg Wheel and Gear .. .

ToolBox ., ........ ......
Transmission. . ... ..... .

o

Grid

Page

31 Cé
35 ci0
5-11"AB-A14
17-25 B6-B14
27 c2

27 c2

15 B4

15 B4
511 AB-A14
67 - E14
Page Grid
69-76 F2-F8
99-101 A4-A6
B7.89 (6-G8
93 G12

93 G12

a5 G114

91 G10

g1 G10
105 Al10
101 AB
99-101 A4-A6
103 AB
107 A2’
65 £12
105 A10
108 A1Q
a7 A2

33 cs

41 D2
-45 o]3}
41 D2
63 E10

47 D8



2 . o o GENFRAL INFORMATION E
. - - . o K
" A9
Lr fl
INDEX ¥ PARTS ORDERS
There is an index at the front and rear of this catalog’ All_orders must inciuqe the foliowing information:,
The front index is an alphabetical index of the major- 1. Correct part number. e T T
graups or assemblies. . e T T T e T
o7 2. Complete description of part or component. -
The rear index is a numerical index of the part numbers . . oo )
and pages on which these numbers are shown. .- . 3. Total guantity of each part or component.
ILLUSTRATION ' - 4, Product model number. 7 .
- -
! Each illustration in this catalog shows a group of parts 5. All necessary product identification numbers.
or compeonents. These parts and components are a5 ) o .
aligned approximately as the parts and components on 6. Method for sending the parts. s
’ your machine, Each part and component in an ilfustra- ‘ . .
tion has a reference number. These reference nuibers 7. Complete and correct address. -
. are in a list on the page opposite of the illustration. ' . 0 .
Next to the reference number is the part number, CATALOG REVISIONS T
. description and required quanity of the part shown in . i :
. the illustration. ¥ : As the product changes, new pages will be available
' ’ . for your catalog. A notice will be issued.
UAR - “Use as required” indicates that the part A
quantity is variahle. . IMPORTANT: Put all revisions into the catalog as
soon as possible.
NSS - “Not sold separately’” indicates that the part is . . .
only available as & component of an assembly ar the. RIGHT HAND AND LEFT HAND . NG
- —~—part must be purchased locally. If the part is an IDENTIFICATION . —
assembly companent, the description will be indented )
under the assembly description in the parts list. The words right trand (RH} and left hand {LH} as used
N , _ . in this catalog indicate the direction while you are in
0/L - "Obtain locally . - the operator's seat in the normal operating position.
** - “"Footnotes” are adged 1o a part nurmber when
more information- is needed for identification. They INDENTED DESCRIPTIONS .
only relate to the part numbers indicated. . .
: . An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
' total needed for that complete assembly. Sfee the
example.
REF PART NO. DESCRIPTION ﬁ REQ'D
C 55159 CYLINDER ASSY -rearsteering........... ..ot LA 1 - -
28 C 56208 SOCKET ASSY -rearcylinder . ..............ocooviun.n.. S 1
29 C ' 55966 PLUG - adjusting, socketassy .. ......overvnenennn.. DU 1.
o 30 C 55957 SEAT - socketball ... ... O 2
- = 3 C 56210 SPRING-socket ............c..oooiiniinin..., R "
32 C 56209 SEAT - socketspring ........: A R 1
- 33 G 45175 CLAMP ASSY - SOCKEt 8SSY - ... ... ..........co..... SRR 1
: 16- 836 BOLT-1/2" x2-1/4"N.F.hex ,.............. e 1
3 * 132- 104 PIN -cotter, 3/16" “x 3" ... ... . 1
35 C 55889 STUD - ball, socket & cylinder.. . ... ... e . 2
‘ 36 3 a0 BOLT - 1/4” X5/8" N.Co, heX - .o oo 4
37 [ 92- 4 LOCK WASHER - 1/4" SAE .. ... i i i 4 —

——

MODEL 226, 446 AND 448 COMPACT TRACTORS -

o

PRODUCT IDENTIFICATION NUMBERS ‘

——

b

I

!

ENGINE MODEL. SERIAL AND
s SPECIFICATION NUMBERS
-
NOTE: In this catalog there are references to seriaf
-~ numbers. To order the corregt part use these
' o serial numbers as a guide. '

TRACTOR MODEL AND P.I.N.

*No Longer "Available

= Use C33403 Short Black
TRACTOR MODEL ENGINE MODEL
226 before S/N 14071775 NSS*

ONAN B43M-GAO16

: 448 before S/N 14074175 SPEC. NO. S 2on

NSS*
ONAN B48M-GAOD18

" 448 before S/N 14075830
- SPEC. NO. 3631A

226 S/N 14071775 and after - Coa286 .
. ONAN B43M-GAO16 ,
N 14074175 and af ‘
446 S/N 14074175 and after SPEC. NO. 4183C
FES
.- - commr
. - 448 S/N 14075830 and after ONAN B48M-GAO18 . N

: - ' SPEC. NO. 4184A d




REF.

N WK =

o .

PART NO. ©
28849
28850
28851
28484 .*
28485
30870
31643

-

q

OOO00O0O0

-

o - . 7." .g ! *4
[ . I - - - - X %‘ L
DESCRIPTION ) - - REQ'D . ' S
BLACK - semi - gloss, 12 oz spray (2 per carton} ............ S 1 2 ) ’
BLACK - semi - gloss, quart (2 percarton) .. ... .... ... iuirnn.- ] U .
BLACK - semi - gloss, heat resistapt, 12 oz spray (2 per carton) .. ... .. 17 \ - - '
POWER RED - gloss, 12 oz spra per carton) ........ PR 1
POWER RED - glpss, quart {2 percarton) ............c..uuereran.. 1 - ’ — ' + "
SILVER - g 12 0z. spray {2 per carton) . . ... .o oeiit i 1 . ' o "
POWER RED Fglpss, 1 oz touch up, {1'dez. percarton) ............. 1 . ‘ . v Yry
. . . . - w - .
, ; ' ®
i
\ h u
' '
. % \
)
. y ‘
“ |
| l || E . | C
- Ingersoll Equipment Co., Inc.
) : . | ‘ . - c |
- N J,E_,—-—— -
, Tk
— T -




4 . I ‘ ‘ ' _ !

MODEL 226, 446 'AND 448 COMPACT TRAGTORS
‘ (DRIGINAL) PISTON, . CRANKSHAFT FLYWHEEL AND C.AMSHAFT
) . Also See Service Short Block : *
e Y 7. 2t I SN S
rd - ¥ ’ . ’ : L] - . L
© _ REF. PART NO. DESCRIPTION . ¥ REQ'D
AT | »126- 13, KEY - woodruffg3/16™ x 5/8” {4.76 x 19.05 mm} flywheel mounting . . . . 1
) 2 , 20223 RING - camshaft® c*;er PN e e e 1
, . "3 L24326 CUP -governor. . .o v - o oo AP S 1
" 4 211— 216  BALL - governor 9/16" .................... e 5
5 C 24843 FLYWHEEL - eggine lincludes ring gear and magnet rmg} ............. 5
R - C 20226 GEAR -ring, ywheeL ............................ e 1
7 . - C 222617 GEAR ASSEMBLY - camshaft (inciudes items 30 and 30 ............. A
8 C 20229 WASHER - thrust, camshaft gear ...... ... . ... .. ... ... . ..... - 1
9 126- 9  KEY - woodruff /8" x 1/2'" (0.13 x 12.7 mm) .................. T 2
10 C . 23304 CAMSHAFT -‘(includes C20233 pin) . ......... L e e e e 1
n C 20233 PIN - camshaftcenter .............. LS 1
12 C 24931 PISTON AND PIN - standard (includes item 14) ... . .. e Lo "2
: 12 C  24932. PISTON AND PIN - 005” {0.13 mm) oversize (includes item 14)... ...... 2
12 C 24933 PISTON AND PIN- 010“ (0.25 mm) oversize (includes item 14) . ... ... 2
12 C 24934 PISTON AND PIN -/.020” {0.51 mm) oversizé (includes item 14) . ... ... 2
12 . C 24835 PISTON AND PIN - .030’" {0.76 mm) oversize (includes item 14) .. ... .. 2
i 13 C 29972 PIN - pIStOh ..... e K 2
14 C 20241 " RETAINER - Diston Pin. . ..o ovuneenenanenen ., e e 4
15 C 29739  RING SET - piston (standard} ......... e e e e 2
15 C 24838 RING SET - piston .005Y {0.13 mm) oversize ...................... 2
15 C ' 249839 . RING SET - plston 010" (0.25 mm) oversize . . . . . . e e e 2
15 C 24840  RING SET - puston 0207 (0.51 mmi oversize. . ... ... ... ... ... 2
15 C 24941 RING SET - plStOTl 030" {0.76 mm) oversize ..................... 2
16 C 29750 CONNECTING/ROD ASSEMBLY - {standard] includes item 17 and 18
(226, 446) . . . . .. e e 2
16 cC 297%1 CONNECTING ROD ASSEMBLY - .010"" (0.25 mm) undersii% (226, 446) . 2
16 C 20204 CONNECTING ROD ASSEMBLY - .020" (0.5% mm) undersize (226, 446) . 2
16 . C 20205 ° CONNECTING ROD ASSEMBLY - .030" (0.76 mm) undersvze (226, 446) . 2
16 C 25383 CONNECTING ROD ASSEMBLY - istandard} 448 .. ... .............. 2
, 16~ C 25384 CONNECTING ROD ASSEMBLY - .010°" {0.25 mm) undarsme (448) ... .. 2
: 16 Cc 25385 CONNECTING ROD ASSEMBLY - ,020" (0.5% mm) undersize (448) ... .. 2
16 C 25386 CONNECTING ROD ASSEMBLY - .030" {0.76 mm) undersize (448}) ..... 2
5 17 C 25774 BOLT - connecting.rod 5/18" special N.F. .. ..o 4
. 18 C 25775 NUT - lock, connecting rod 5/16" N.E . ... ... ... ....... 0 1.1 4
4 19 C 20218 SCREEN - flywhee! . ......... .. ... ............ e I 1
- 20 C 20303 WASHER - 7/16” flywheel mounting . . ..... ... oei e o .. A 1
2 C 32463 LOCK WASHER - 7/16"" . . . .. . ............. e e e e e 1
22 113- 321 BOLT - 7/16"”" x 4" N.C. hex, flywheel mounting ............... e 1
23 C 283156 KEY - SQUARE 1/4"" x 2’ (6.35 x 50.8 mm), rear crankshaft ......... 1
24 . C 20218 RETAINER - crankshaft gear ... .. L e 1
25 C 20219 WASHER - retaining, crankshaft gear . . ............ ... .. ... ...... 1
26 C 22500 CRANKSHAFT - engine (226, 4468) .. ... ... .. .. 1
26 C 32420 CRANKSHAFT -engine (448) . /... ... ............ e 1
- 27 182- 547  SCREW - locking 1/4” x /2" NC. hex .......... .. ..... ... ..... 3
e s o — 28 C 24325 HUB-QOVEIMOI CUP . ..o\ttt et i e e e e 2
e T . T T . Co 29 ° C 22262 GEAR - crankshaft ....... P R
e} 'C 22264 “PLATE -governorball .. ... ... .. .. . . . . . . . . ... 1
. Y .
August 1980

! - - Printed in u.g;.A.




/ ' \.\ .
) \ S : _
. - 8 i . MODEL 226, 446 AND 448 COMPACT TRACTORS 7
. . . )
‘ v ’ * \ - * - "\, N\ o -
- . ‘ (ORIGINAL) ENGINE BLOCK AND ATTACHING PARTS
’ : (To order complete engine see page\1)
{also see service short block) \
A _ REF. PART. NO. DESCRIPTION & REQ'D
LY 1 " NSS BLOCK ASSEMBLY - cylinder, standard bore (see ref 1
2 41- 26 PLUG - camshaft, expansion ................ 1
3 C. 20256 SHIM - rear bearing plate .005%' {0A3 rmm} ... .. " UAR
4 13- - 208 .“BOLT-3/8" x11/4"NC hex................. . 5
5 C 22818 BEARING - crankshaft, rear (standard) .. ..........0 . ... ...... 1
6 C 20267 WASHER - thrust, crankshaft bearing . ... .. .. S 2
- 7 C 20268 GASKET - bearing plate . . . .. ............ e e e 1
8 C 20269 PLATE - beating (does not include bearings} . ... .. e A S 1
"9 C - 20270 BEARING - camshaft 3/4'* {service partis 516"} . ... ............. 2
10 c 2Q271 \ SEAL - bearing plate . .......... e et e e A
1 C 20272 . PIN-mainbearingstop.......................... e 4
12 192- 21 LOCK WASHER - 3/8" bearingplate ...............% . . vunn 5
13 C 24946 TUBE -oil, crankcase. .. . ....................... e e 1
14 C 20287 INSERT - valve seat, intake . ......... ... ... . .. ... cuuueiiiani. -2
15 . C 29974 INSERT - valve seat, exhaust . . . . .. ... . ... ... .. . nennn.. 2
16 C 20292 GUIDE - valve .. ... i i i e e e e 4
17 C 20295 BEARING - crankshaft front (standard) . . . ..... ... ... ... ... ... ... 1
18 C 20302 GASKET -valveguide, intake . . ... ..... ... ... ... ... ..., 2
19 NSS * BLOCK ASSEMBLY - short {226 and 446} {includes: cylinder and crankcase,
| all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, oil pump and
breather tube) . .. .. .. . . . S t
19 NSS* BLOCK ASSEMBLY - short {448) (includes: cylinder and crankcase, all
bearings, crankshaft, camshaft, timing gear, governor gear case, connecting
. rods, pistons, piston rings, valves, oil pump and breather tube} . . .. ... 1
20 C 20243 SPRING -breathervalve .. .......... ... ... . .. 1
21 C 20244 VALVE -breather ... ... ... .. .. e 1
22 C .20245 BAFFLE -breather............ e e e 1
23 195- 2010 WASHER - 14" e e o1
24 C 20247 WASHER - 14" copper. .................. e e e e : 2
25 C 20248 WASHER - 518" ......... e e e e e T e e e 18
- - T 26 C 20250 COVER-valve .......... ... ... il v, 1
27 C 24948 'COVER - valve {with breather port) .. .. ... ... ... . . .. v ... . 1
28 C 20251 GASKET - valve cover. . ... .. D e e e e e e L. -3
29 286- 5§32 BOLT - head, B/16" - 18 x 2" . ... ... .. ... ... ... . 8-
30 26- 526 BOLT -head, 5/16” - 18 x 1-5/8"" . . ... ... ... ... . . i 12
3 C 20574 WASHER - copper 3/8" . . ... . ... .. . . e e 2
| 32 C 29979 GASKET -cylinderhead . ... ... ... ... .. .. .. .. .. ... ... 2
| 33 C 24949 HEAD--LH. No. 2 ... . ... . . 1
34 £ 24950 HEAD - RH. No. 1 ... 1
36 c 22619 BEARING - crankshaft, rear .002"" (0.05 mm) undersize . . .. ... .... . 1
36 C 22620 BEARING - crankshaft, rear, .010”" (0.25 mm} undersize . . . . ... ... ... 1
36 C 22821  BEARING - crankshaft, rear .020” {0.61 mm) undersize . . .. ... ... ... . 1
37 21 7 PWUG-corehole ... ... ... L. e P 1
= 38 13- 132 BOLT - valve cover 1/4'" x 1-3/4" hex . ... .. ... ... .. .. ........... 2
39 C 20117 ROTATOR - valve spring . . . . . ... . ... e 4
40 C 20276 TAPPET -wvalve (standard) . . ... .. .. ... .. ... ..l 4

Pririted in U.S.A.

*See service short block use C33403

August 1980




_ L g {also see service short black)
. : — 7 REF.——. -—PART NO.——— DESCRIPTION. - .- — B
A . - 40 C 20471  TAPPET - valve .002”* (0.05.mm) oversize ............... ... ... ..
- 40 C 20277 TAPPET - vaive - .005" (0.13 mm) oversize . .................. ..
47, C 29754 VALVE-intake....,....... e . e T
42 C 29755 VALVE-exhaust .................... R
43 C 29975  INSERT - valve seat, exhaust .002"* (0.05 mm) oversize ... ..........
43 C 29976 INSERT - valve seat, exhaust .005"" (0.13 mm) oversize . . ..., ........
43 C 29977  INSERT - valve seat, exhaust .010** {0.25 mm) oversize . . .. . . .. . .. ..
43 C 29978  INSERT - valve seat, exhaust .025" (0.64 mm) oversize . . . . . . . . ... ..
44 C 20288 . INSERT - valve seat, intake .002"’ {0.05 mm) oversize ..............
44 C 20289 INSERT - valve seat, intake .005" {0.13 mm}oversize ...............
44 C 20290  INSERT ~ valve seat, intake .010"" (0.25 mm) oversize ............ . .
44 C 20291  INSERT - valve seat, intake .025" {0.64 mm) oversize .........., e
45 C 20412* TUBE - fuel pump vacuum ................... E e
45 C  29980** PLUG -breatherhole ©............................... ...~
£-46 €+ 20293  SPRING ~valve.............. ... .5 .
- 47 C 20294 LOCK - valve and SPING . . . e e e

48 C 20296 BEARING -:crankshaft, front .002’* (0.05 mm} undersize. . . .. T ...
48 C . 20297 BEARING - crankshaft, front .010" (0.25 mm) undersize . e
, 48 C 20298 BEARING - crankshaft, front .020'* {0.51 mm) undersize. . ... ........
48 C 20298  BEARING - crankshaft, front .030" {0.76 mm) undersize . . . . .. . . . ... -
49 113- 204 BOLT -3/8" x 1/2”" N.Cohex,........... e e T
C 29982  KIT - gasket, carbon removal {includes: valve cover gasektsf,c‘ylinde‘r head
. gaskets, and intake manifold gaskets) ... ......... e,
- C 29981 KIT - gasket, complete engine (only includes gaskets) . ... .. e

‘ *Use before S/N:

**Use S/N and after:
226-14071775
446-14074175
448-140756830 _

-

MODEL 226, 446 AND 448 COMPACT TRACTORS .

. {ORIGINAL) ENGINE BLOCK AND ATTACHING PARTS

Printed in U.8.A.

Augugr 1990

-— —a

Nedmd D h==NNMMNMMNNNNNNONDNN B B



10

MODEL 226, 446 AND 448 COMPACT TRACTORS

SERVICE SHORT BLOCK
ONAN #1 10-3424-1 6

e ]

PISTON CRANKSHAFT FLYWHEEL AND CAMSHAFT

1
<

REF. PART NO. DESCRIPTION ) .
1 Cc 24931 PISTON - standard {includes pm and retaining nng) ,,,,, e
1 C 24932 PISTON - .005" {0.13 mm) oversize {includes pin and retaining ring) . . . .
t C 24933 .- PISTON - .010" {0.25 mm) oversize (includes pin and retaining ring}. ...
1 © € 24934 PISTON - .020” {0.51 mm) oversize {inciudes pin and retaining ring}. . . .
1 C 24935 .PISTON - .030" {.076 mm]} oversize {includes pin and retaining nng) .
2 C° 29972 PIN - piston . . .. .. i e T
3 C 20241 RING -retaining . ...... ... ... N R .
4 T 29739 RINGSET -piston (standard) .. ..., .. .. .. ... .. ... .. .. ...,
4 C 24938 RING SET - piston .005” (0,13 mm) oversize ... ...... ... ...,
4 C 24939 RING SET - piston .010"" {0.25 mm) oversize ... ... ...,
"4 C 24940 RING SET - piston .020” (0.51 mmloversize ... ... .. .. ............
4 C 2494 RING SET - piston .030°' (0.76 mm} oversize . ... ................,
5 'C 25383 CONNECTING ROD - {standard) includes nut & bolt. . ..........:5...
B C 25384 CONNECTING ROD - .010” {0.25 mm) undersize, includes nut & bolt e
5 < C 25385 CONNECTING ROD - .020'% {0.51 mm) undersize, includes nut & bolt .
5 C 25386 CONNECTING ROD - .030"" {0.76 mm) undersue.‘:ncludes nut & baolt . . .
6 C 25774 BOLT - connecting rod 5/16"" special N.F. . ... ... ... ..., ..
- 7 C 25775 NUT -_lock, connecting rod BT NF L e T
i 8 "C 20223 RING-retaining .......... .., ... 0oL e LT
! 9 C 24325 HUB-govermorcup ............ e e e e
' 10 .C 24326 CUP-governor ...... R VTR
/ 11 211- 216  BALL - governor . . ,.f ..... TR S
/ 12 126- 9 KEY - woodruff 1/8"" x /27" ., ... e e e
/ 13 C 32468 CAMSHAFT - (includes pin} ....... 0. . ... .. .0 ..
14 . C 22261 GEAR ASSEMBLY -camshaft . ................ e
15 . C 20229 WASHER-thrust ... ....... e e
16 - C 20233 PIN-center ......... e S FE
17 C 32470 CRANKSHAFT -engine.......... ..... S S e e
18 126- - 9 .KEY - woodruff, crankshaft gear . . ...
19 C 20218 RING-retaining ......... 0.0 e
» 20 C 20219 WASHER - special . ........., e T -
217 C 22262 GEAR -crankshaft .. ... ...... .. ... .
22 C 28321 KEY - clutch 1/4"" square by 3/4"" . ... .. R
30 C 32288 . KEY - 1/4” x 2" special, flywheel .. ... . ... ._ ... .. .........
- . . / ) .

Printed in U.S.A.

1

REQ'D

PhANNNRNDNNNRDRPEPRNRNNNODNONDNOR

/
!
[}
—t
/

Tk b b b b ek ek ek ok e (S

August 1990

f



12

REF.
1

WWON—,ODE~-IOOMOMeOaWN

—r ok b b ok

— ok b
PWWw

'sYeleizisislielsleieivisivisisininieinininisieinlnleiele

OOO0=,0000000000O0=00

PART NO.

C 33403

41- 28
113- 208
20256
22618
22619
122620
22621
22622
20267
20268
20269
20270
20271
20272
24946
29974
29975
29976
29977
29978
20287
20288
20289
20290
20291
20295
20296
20297
© 20298
20299
32274
32275

21

©
n

20244
20245
20243

. 20250

“ 34948
20251
20276
20471
20277
32272
32273

13- 132

32276

32277

32278

32281

95. 2010

—
—

- 7
32282
29981
29982

oo =

Printed in U.S.A.

o

; 23320 -

20247

Fl

MODEL 226, 446 AND 448 COMPACT TRACTORS

. SERVICE SHORT BLOCK
ONAN #110-3424-16

CYLINDER BLOCK ' e

_ DESCRIPTION - . :
BLOCK ASSEMBLY - short, includes cylinder and crankcase, all bearings,
bearing plate, erankshaft, camshaft, timing gear, connecting rods, pistons,
piston rings; valves, oil pump, gear case and breather tube {does not
include gasket set) ...........! e e
PLUG -welch.......... e e e e e e
BOLT - 3/8" -168x1-1/4" ... ............ e e
*SHIM - end play, crankshaft ((Q05) . ............. T e e
BEARING - crankshaft, rear (includes thrust washer) {standard)
BEARING - crankshaft, rear .002"' (0.05 mm) undersize
BEARING - crankshaft, rear .010" (0.25 mm) undersize
BEARING - crankshaft, rear .020"" {0.51 mm) undersize
BEARING - crankshaft, rear .030' (0.76 mm)} undersize .............
WASHER -thrust ............ T e e e e e e e

..............

GASKET - bearing ptate .. ............... e e e ‘

PLATE - bearingrear. . ... ..... ... . ... ... . ..., N
BEARING - camshaft 3/4'" length {service part is 5/16" length}. ... . ...
SEAL - oil, crankshaftrear . .© . ... ... . . . ... . ...
PIN - drive, bearingstop . ... ...... S, e
TUBE - il .
INSERT - valve seat, exhaust {standard) . .. ............. ... ......
INSERT - valve seat, exhaust 002" {0.05 mm) oversize . . . ..........
INSERT - valve seat, exhaust .005" (0.13 mm) oversize . . ... ..., I
INSERT - valve seat, exhaust .010" (0.25 mm) oversize .. .. .........
INSERT - valve seat, exhaust .025" (0.64 mm). oversize . .. ..........
INSERT - valve seat, intake {standard) .......... e e .

. INSERT - valve seat, intake .002"’ {0.05 mm) oversize ........ e
. INSERT - valve seat, intake .005"" {(0.13 mm) oversize .. ... .........
"“iNSERT - valve seat, intake .010" {0.25 mm) oversize ..............
INSERT - valve.seat, intake .025" {0.64 mm) oversize .. ............
BEARING - crankshaft, front, flanged (standard) . .~............. ...
BEARING - crankshaft, front .002" (0.05 mm) Undersize. .. .. ... ... ..
BEARING “,crankshaft, front.. 010" {0.25 mm) undersize. ... .. e .
BEARING -"crankshaft, front .020°' {(0.51 mm) undersize. ... ... ... S
BEARING - crankshaft, front .030"" {0.76 mm) undersize. ............

GUIDE - valve, exhaust . . ... . . ... . -

GUIDE - valve, intdke . .. ... ................ e
LOCK WASHER - 3/8" . . . ..

‘REED -breather .. ...... ... .. ... .. .. .. . e
BAFFLE - breather . ... . -.. . . . ... ... Ce
SPRING - breather ... ........... ... ... ... ....... e
COVER - valve . .. ... . e,
COVER - valve (with breather port} .. ... .. PR e
GASKET - valve cover .. ........... e e
TAPPET - valve (standard) . ........ ... .. ... ... ... ... . ... ....
"TAPPET - valve .002 {0.Obmm) oversize . .......................
TAPPET - valve .005 {0.13 mm) oversize ......,...... PR
VALVE - intake. ... ... o e e e

LOCK -wvalve and spring . . . ... .............. e e .

SEAL -intake valve ... ... ... .. . ... ... .

RETAINER - valve spring . . . . .. e e
WASHER - 1/4" ., ... ... B e e e e e e
WASHER - 1/4" copper . ...t i, AR .
PLUG — corehole . ......... D
CAP - valve .. ... . . .
KIT - gasket, complete engine {does not include bearings) . . . . . . .. A
KIT - gasket, {carbon removalivalve grind) . ., ... ... ... ..., .. . .. ..

PIN - alignment, gear cover. . ... ... ...... e )

13

REQ'D

oo

!

AN

#abAMAhmmhmwwhhaﬁaeaaummMMdaa~amwwqwmmmwwdbaMAAMddddﬂbmdf

- August 1980




REF.

OO~ P Wk =

OOG—‘OGSZOOOGO
- ——

L]

o]

B

s

PART NO.”’

C 29983
C 20305
C 22632

" C 20307

182- 84
C 20309
C 20310

13- 257
192- 19

<113~ 4

221- 1190
221-1377
C 20331
C 20574
C 20325
13- 120
26- 544
C 32462
113- 103
221- 1849
C 26191
NSS

C 25389.
182- 525

- 192- 18

C - 20565
C 29985 .
131- 911

Printed in U.S.A,

" COVER ASSEMBLY - gear
" BEARING - governorshaft . . ............ A

-MODEL 226, 446 AND 448 COMPACT TRACTORS

L]

OIL SUMP. OIL PUMP AND GEAR €OVER

DESCRIPTION .. T

SHAFT AND ARM ASSEMBLY - governor
YOKE - governor shaft
SCREW - yoke retaining
PIN - governor, cup stap
SEAL - oil, governor shaft
BALL -

PIN - gear cover B/16'" x 1-1/8'""
PLUG - oil sump 1/2°" square head {use 221-844)
PLUG - oil sump, 1/2’" socket head
SPRING -oitbypass . .................. -

INTAKE - oil pump (includes cup, screen and pipe)

LOCK WASHER - 1/4"
BOLT - 1/4"" x

SCREW - 5/16"" -

..................

LOCK WASHER - 378" ... ...\ttt .
BOLT - 3/8" X 2-1/2" N.C. heX . .. .ivniaenn el ..

.....................................

.....................................
.............................
....................................

governor shaft bearing . . .. ... ..., e
SEAL -gearcover . ... .......cc...... P [
GASKET - gear COVaM . .. ... it e e e
DIPSTICK - oil level indicator e
GASKET - 0l gan .. ..ot e e e e .

............................

SUMP -0l ..o e
BOLT - oil bypass 3/8 x 1'" N.C. hex
VALVE - oil bypass.............. P
PUMP - oil . . .. e e e

1" N.C.hex ............. e ‘
NIPPLE - oil drain .. .............. e
"ELBOW -oil drain . . . ... ... L UV .
WASHER - 5/16°" copper ... ... e e e e
MWASHER - 3/8" COPPEI . ... . i e e e
KIT -gasket, ol pump . ... ... ... .. ... ... .......
CBOLT - 6167 x 1-3/4" " . L.
BOLT - 6/16" x 2-3/4" ... .. ........ e e e L.
GASKET - oil filter adapter . .............. T e
1 x 1" ... S L
PLUG -pipe ........... . o e e e e e
FILTER - 0l © o\ oo oottt e e e e e e e e e )
SEAL - oil filter (no longer, available} . ............ e T .
DRAIN -oil filter . . . . ... ......° e e
SCREW -No. 10-32 x 3/8"" ... .o .. o I
LOCK WASHER - No. 10 . ... .. ... ... e,
ADAPTER - oil filter .. ... ... e e
STUD -gearcover . .... ... .. .. .co.uonia.. IR e
NUT -6/16" -18., . ... ... ... ... ........ e

. e
B . i

“August 1990




16

¥

REF.

OO & W

82- 526
22947

' Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

<
CARBURETOR, AIR FILTER AND MANIFOLD

Use before S/N:.
226-14071775

446-14074175°
448-14075830

DESCRIPTION
TUBE - air intake

HOSE - fuel pump

BRACKET - support
CAP - fuel pump
CLAMP - hose 7/16"
FILTER - breather
SUPPORT - air cleaner

NUT - wing 1/4”
COVER - air cleaner

PRECLEANER

ELEMENT - air cleaner
HOUSING - air cleaner

................

..............

.................

..........................................

CARBURETOR AND FUEL PUMP ASSEMBLY - (repairs page 21)
GASKET - carburetor mounting
MANIFOLD - engine intake
GASKET - intake manifold

LACK WASHER - 5/16" ... .
BOLT - 1/4"" x 1-3/4"" N.C. hex
LOCK WASHER - 1/4" . .. .........
GASKET - air, cleaner mounting

.................

L I T R T R R T T T T S-S

........................................

.......................................

L~

..................

17

August 1990




! - ~
MODEL 226, 446 AND 448 COMPACT TRACTORS . .19
CARBURETOR, AIR FILTER, MANIFOLD AND FUEL PUM
Use S/N and after: :
226-14071775
446-14074175 . .
448-14075830 e
REF. PART NO. DESCRIPTION ' REG'D
1 C 26703 " NUT-wing ....... P ' 1
2 C 29843 COVER-aircleaner ... .............., J DN 1
. 3 C 2258% PRECLEANER......... e e e e e 1
4 C 22424  ELEMENT - alr cleaner . ... .. e e e e e e e e . "1
5 C 29952 ADAPTER.- carburetor . .. ... . e e e e - 1
6 C 29845 HOUSING -aircleaner ... . ... 0ttt g 1
A 7 187- 1036 SCREW -tapping 1/4 - 20 x 1/2" .. ... .. . . ... . i, 2
S 8 182- 152 SCREW -No. 10 - 32 x 1-1/2 .. .. . e . 3
9 195- 516 WASHER ... ... . e e 3
10 C 29946  DEFLECTOR - air, . ... ..ottt e e e e e 1
11 C 22947 TUBE -airintake .. ... ... ... . . e e e L 1
X 12 214- 262 CLAMP - 172" | e e 1.
13 . C 29948 FILTER - breathertube . ... ... ... ..., G 1
14 C 29949 TUBE - crankcase breather'. . . ... . ... ... .. .. .. .. . . . .. . 1
15 C 29868 CARBURETOR -‘fuel (226, 446) (repairspage 23} . ... .............. 1
- 15 . C 29869 CARBURETOR - fuel (448) {repairspage 23) . ..................... : 1
. 16 C 29969 GASKET - carburetor mounting .. .. ......ooinitninnnn... 2
17 C 29944 SEAL - 0" ring . . ... e e 1
18 C 29953 GASKET -adaptertomanifold .. .. ....... ... ... ... ... . ... . 1
19 C 28720 MANIFOLD -intake .................... e e e 1
- 20 192- 19, LOCK WASHER - 1/4" ... ... ... ...... e e 2
21 113- 65 BOLT - 1/4" - 20 x 1-3/8" . .. ... .. 2
22 . 113- 1217 BOLT -5/18" - 1B x 2" ... ... . . .. ..o . e e e e 4
23 92. 5 LOCK WASHER - B/16' . . . . .. i e e e 6
24 C 26202 GASKET -manifold. ... .. ... ... .. . ... . . DL 2
25 C 29955 SUPPORT -air cleaner ... .. . ... ittt e 1
26 113- 103 BOLT - 5/168" - 18 X 1" . . e e e e e i 2
27 131- 911 NUT-5/16"-18............ e e e e 1
28 C 22369 SCREW -No. 10 - 32 x B/16 .. ... e 2
29 - ° C 29957 "BRACKET -choke cable ... .............. e e 1
. 30 . . C-729506 CHIP-chokecable ....... .. .. ... .. . ... .. .. .. ..., PPN 1
- - T 31 187- 1517 SCREW - No. 10 - 32 x 172" . .. e e 1
32 C " 10878 ELBOW - hose 80° . . . ... .. e 1
33 C 22847 TIE. .. e e e e e e 1
34 C 30033 GROMMET -rubber . ........................ e 1
35 C 29953 PUMP-fuel ....... ... ... ... ... . ... ..o e 1
36 182- 559  SCREW - tapping, No. 10 x 3/4"" ... ... ..... ... ... ...... s ) 2
38 - C 28937 HOSE-fuel 16 fcuttolength) .. .. ... ... ... .. .. ... ....... .. 1
39 C 28937 HOSE-vacuum (cuttolength} .. ... ... .. ... .. ... ... ... ... ...... 21
40 Cc 20411 CAP -fusloutlet .. _ ... ... ... ... ... ... .. e 1
41 C_ 20412 -TUBE-wvacuumport . .................. e e 1
42 195- 102 - WASHER ........ .. e e e 1
IJ - - o
Printed in U.S.A. : August 1980




, -3
i ¥ P
. [y
MODEL 226, 446 AND 448 COMPACT TRACTORS
C27507 CARBURETOR AND FUEL PUMP ASSEMBLY
L Use before S/N: -
226-14071775
446-14074175
448-14075830
REF. PART NO.  DESCRIPTION | ~ " - . , .
1 NSS BODY ASSEMBLY - carburetor (order C27507 carburetor) .. . ........ .
2 NSS SLEEVE ASSEMBLY - carburetor (order C27507 carburetor) .......... 1
3 C 20425 SHAFT - throttle {See kitbelow) . ........... ... . ... ... ... ... 1
4 NSS PACKING - shaft (See kitbelow}. . ... ....... .. .. ... ... ... . ..., 1
5 C 20427 SHAFT -choke. .. ... o i e e e e e e 1
- B C- 20428 VALVE - plate assembly {See kitbelow) . .............. SR 1
7 C 20429 PLATE-throttle ., .. ... .. i i e 1
8 "C 20430 SCREW -throttle Stop . ... ... ... ... ittt i 1
9 C 20431 SCREW - plate mounting {See kit below)....... e e e 4
10 C 20432 SCREW - bowl cover-mounting .. .............. TR T T . 4
11 C 20433 SCREW -pumpcover............-... e e e e e 2
12 NSS © GASKET - cover to valve plate {See kitbelow) ... ................. 1
13 NSS GASKET - pump cover (See kitbelow) ............ ... ... ... e 1
14 NSS . GASKET - sleeve assembly {See kitbelow) .. ....... .. .. e 1
15 C 20437 DIAPHRAGM - fuel pump (See kitbelow)} .................. O 1
16 C 20438 SPRING - screw, throttle stop . ... .. e e e 1
17 . C 20439 SPRING --dle needie {See kit below) ... ............ R 1
18 C 20440 SPRING - diaphragm, fuel pump (See kit-below) ... ................ 1
- 19 C 20441 PLATE -choke . .. .. .. i e e e e e 1
20 - C 27506 FLOAT ASSEMBLY - carburetor ...... S 1
21 C 20443 . PIN-fivat {See kitbelow) . ... ... . ... .. .. .. . .. e 1
22 C 20444 NEEDLE - idle adjust (See kithelow) . . . ... .. ... ... .. ... . ... 1
- 23 C 20445 NEEDLE ASSEMBLY -power. . .. ... .. i i 1
24 C 20446 0" RING - needle assembly (See kit below) . .................... 1
25 C 20447 COVER-fuelpump ........ e e e e 1
- 26 C 20448  PLATE - spring, fuel pump {See kitbelow) .................. ... .. 2
27 C 20449 . INLET - needle and seat assembly . . . . .. S . 1
28 -C 20450 RETAINER - float pin . ... ... ... .. .. 1
C 24665 KIT - gasket fincludes items 4, 12, 13, 14, 15 and 24). ... .. PR 1
C 1

24666  KIT - repair (includes items 3, 6, 9, 17, 18, 21, 22, 26, 27 and gasket kit}

Printed in"U.S.A. 4 - August 1990




Wh =

PART NO. -

C 29868
C 29965
C 29966
C 29967
C 29962
C 29969

29869
29965
29966
29967
30018
- 29962

OO0

NS5

Printed in U.S.A.

a

JET - power (for carburetors marked 146-0414)
JET - idle {for carburetors marked 146-0414)
* KIiT.- repair {for carburetors marked 146-0384) .. ..
KIT - repair (for carburetors marked 146-0414)
29969 .

MODEL 226, 446 AND 448 COMPACT TRACTORS

- CARBURETOR
Use S/N and after:
226-14071775

446-14074175

DESCRIPTION

CARBURETOR - fuel {includes mounting gasket)
FLOAT -fuel.......... S
JET - power
JET -idle .. .. e -

SKIT -repair .. !

..............................

GASKET -mounting . . .. .......... e
PLUG-body ....... ... ... ..
SCREW -retaining . .............. PR
LOCKWASHER . .........................
GASKET -body . ............. e
GASKET -sealing......... ... .couiuuionn.
VALVE AND SEAT -inlet .. ........ e e
SCREW - power jet
VALVE - idle adjust
SPRING -idleadjust . .. ....................
SPRING - compression . . ...... e e

CARBURETOR

Use S/N and after:
448-14075830

CARBURETOR - fuel .o\ e .

FLOAT - fuel {for carburetors marked 146-0414) . . .

.....

GASKET -mounting . ........ ... v.o.n
PLUG -body .. ................ ST
SCREW -retaining . . . .....................
LOCK WASHER . . . ... . ... ... ... ... .. .....
GASKET -bady . . ........ .. ... ...
GASKET -sealing ................... e
VALVE AND SEAT -inlet .......... I
SCREW -powerjet ... ....... ... ... ... ...
VALVE - idle adjust . . .. . ... e ..
SPRING -idle adjust . . ............. ... . ...
SPRING - compression. . . ... ... ... ........

REQ'D

..............
..............

..............

..............
..............
..............
..............

. il ,

..............

..............

DD

August 1990



PART NO.

EADO B WL ==

O

MO IO R BN
=
7]
w

JEEE S S N

O=00000000

Printed in U.S.A. T : ’ " August 1980

L3

MODEL 226, 446 AND 448 COMPACT TRACTORS

CHOKE AND THROTTLE

DESCRIPTION

CONTROL - throttle
CONTROL - throttle . ... ... ... .. . e e e
HANDLE - throttie control, orange
CONTROL - choke
CONTROL - choke

.............................................

HANDLE - choke contral, black . . .. ............., e e
BOLT - No. 10 - 24 x 1/2" N.C. round head, square neck .. ..........
LOCK WASHER - No. 10 '

NUT ~No. 10-24 .. .......... R Y A
BOLT - No. 10 - 24 x 3/4" phillipsi black ........... .. ..% . ...... .
*Use before S/N:
**Use S/N and after:
226-14094020
446-14096200 -
448-14097625

FUEL SYSTEM

DESCRIPTION

ELBOW ASSEMBLY - fuel tank, filter
ELBOW - hose 90° (shown) ... . . ... .. . .
RETAINER - fuel line foptional) . .............. .. ..............
HOSE - fuel line 50" {1270 mm} cuttolength ... ... .............
TANK - fuel (use C28940, C31978 and (2) C32376)
TANK-erl..............." ....... e e e e e e
CAP - fuel tank lincludes insert) . .... 0 .. . . . i
HOSE - fuel line 4°" (100 mm) cut to iength
LINER -tank . . . ... . .. . e e e P
CUSHION - fuel tank . .. .. e e e e e e e e
CLAMP - hose - 1/2"'
FILTER - fuel .. . . . e e
CLIP - “J"" fuel line retaining ... ...... ... .. . i,
SCREW - 1/4'" - 20 sselftap ... ... ... . 0. .. PR
INSULATION - fuglbine . .. .......... e e

...........................

“Use before S/N:
~ **Use §/N and after:
226-14071852 -

446-14074273
. 448-14075966 ’
!
o
w 3
<N
- AR
T

LI I S e e R R

o L R e T e S R



MODEL 226, 446 AND 448 COMPACT TRACTORS ﬂ ‘ 27
GOVERNOR AND BLOWER HOUSING
REF. PART NO: DESCRIPTION . < REQ'D,
1 C  20359* ROD - gOVEINOr COMMIOl. . . oo vttt o it it e 1
1. C 29988** ROD -governorcontrol . . ..... ..., .... e e e e 1
2 C 20360 RETAINER - governor control rod, carburetorend .................. 1
3 C 20361* RETAINER - governor control rod, governorend ............_....... 1
3 C  29989** RETAINER - governor control rod, governorend ................... 1
4 C. 20369 ABM-governorcontral ........... e e 1
w5 C 28719 BRACKET -govermormounting . ........... ... ... ... 0., . 1.
5] C 20371 SPRING -throttle lever adjust . . .. .. ... . ... ... . unrennena.. 1Y
7 182- 49 SCREW - No. 6 x 7/8” round head machine . . .................... 1
8 C 20372 CLAMP -swivel, throttle .......... ... . ... . ... e, T
9 . 195- 14  WASHER - swivelclampmounting .. .......... ... .0 iinuni.... 2
10 136- 2 ' PIN - cotter, swivel clamp mounting . . ... ..5 ... ..o, 1
11 169- 133 SCREW -No. 8x 3/8" ... ... . ... eI 1
12 C-  20375- BUSHING - governor Control .. .. ... .. ut it inie e et e 1
13 C 20376 SPRING - governor . ...... e BN T 1
14 C 29506 RETAINER -throttlecable . . . . ... .. ... ... . ... .. .. . .. 1
15 121- 3 BOLT - 1/4" - 20 X 12" . e W2
17 . 187- 1073 BOLT - 1747 - 20 x B/8" . . e 4
18 C 24951  BAFFLE -cylinderair, R.H. ... . ... . ... . .. . . e |
19 C 24952 BAFFLE - cylinder air, L.H. {shown} use before S/N: 226-14071775,
. . 446-14074175 .. . . .o e AT 1
19 - C 25778 . BAFFLE - cylinder air, L.H. {448 all) use S/N and after: ‘ .
226-14071775, 446-14074175 .. ........ e e e 1
20 C .25772 HOUSING - blower (448) use before S/IN 14075830 .. .. ............ 1
20 C  30542** HOUSING -blower . ............... T e 1
20 C 24953 HOUSING - blower (shown) use before S/N: 226-14071775,
- - 44614074175 ... .. ... .. e e e 1
21 163- 22 BOLT - 1/4” x 7118 N.C. hex . .. .. e e e e 1
22 195- 102 WASHER .-.._ _...... D e e e e e e 4
23 187- 1511 SCREW -selftap . .. o ... . i e 1
*Use before S/N:
) **Use S/N and after: -
226-14071775
. 446-14074175
448-14075830 a
HEAT SHIELDS AND ENGINE BAFFLES
1 C 25489* SHIELD - exhaust pipe LH......... ... ...... e e 1
1 C  28298** SHEILD -exhaust pipe L.H.. . ........ ... ... ... ... .« ... 1
2 C 29302** SHIELD - exhaust pipe RH. .. ............... U 1
2 - C  25490* SHIELD -exhaustpipe R.H. ... ... ... ... ... .. ... ... ... ... _ 1
3 113- 1 BOLT - 1/4” - 20 x 1/2 " hexX . ... . oo e e e e 2
4 192 19 LOCK WASHER - 1/4"" . ... .. e e e 4
"5 129- 101 NUT - 1/4" -20hex ... ... e e o St 4
6 . € 28033 BAFFLE -cylinder LH. ........... P e 3
7 c 28034 BAFFLE - ¢ylinderRH, . ............. S e e 1
8 187- 1036 SCREW -self-tapping . . ... . .. i e e e e 2
9 C 26255 SUPPORT - pump mounting .............. e e 1

*Use before S/N:
**Use S/N and after:
226-14071775
. 4486-14074175
. 448-14075830

Printed in U'S.A. August 1990




REF.

MODEL 226, 446 AND 448 COMPACT TRACTORS - ’ 29
"HEAT EXCHANGER SUPPORT AND MUFFLER SHIELDS
PART NO. DESCRIPTION _ . - REQ’'D
C  23482* SUPPORT - heat exchanger (226, 446) . . . ... ...\ o0 ... 1
C 29283 . SUPPORT - heat exchanger {448) . ... ... ... ... ... .0 o i .. 1
C  29284* * SUPPORT - heat exchanger {226, 446) . . .. .. ......... ... ... ... . 1
113- 118 BOLT -5/168"" x5/8" ... ... ......... e e B e 4
C 26098 SHIELD - heat, muffler {226, 446) Shown . . .. ..o oo o ier 1
C 26455 SHIELD - heat, muffler {448) ........ .. e | 1 —
113- 1 BOLT - 1/4' - 20 % 1127 heX . . . ..o 2
187- 1036 BOLT 1/4” - 20 x 1/27 self -tap . . . . . o oo 2
C 23558 PAD -insulation . .. ... .. .. .., 1
C  28698"* RETAINER - insWlation. . . . .. ... ... e 1
C 23559% RETAINER - insulation. . .. ... .« ... . 1
192- 19 LOCK WASHER - 114" - e 2 e
*Use before S/N:
**Use S/N and after:
226-14071775
446-14074175 |
448-14075830
|
. |
4
H
Fi
/
Fa

Printed in U.S.A,




REF.

COOON-O O RWWNRKR=

CO~O U BN

Y
WM =0

-0QO0000

N
©

OOROOOOOCOOOD0

192-

OO0 =000

214-

192-

PART NO.

24703*
26974+
26971**
25071*
28968*
28294+
102
26207 -
512
25073*
26969*~
24296*
26968**
23581*
.22889**
123580*
29290**
272
23686+
26058**
404

—
]

_.
B

29288
29292
28294.
29- 102
26207

29284
26062
29291
29290

272
26058

404

Printed in U.5.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

EXHAUST SYSTEM'
Use before S/N:
226-140717756
446-14074175
448-14075830

DESCHEPTION

MUFFLER ASSEMBLY - exhaust lincludes items 8, 8, 10 and 12}
MUFFLER ASSEMBLY - exhaust (includes items 8, 9, 10 and. 12)
PIPE - engine exhaust L.H.
PIPE - engine exhaust L.H.
CLAMP ASSEMBLY - muffler 1-1/4""

NUT - 5/16” N.C. hex-. .. ...... ,

BOLT - 5/16" x 5/8" socket head
FIPE

WRAPPER - muffler ) g
WRAPPER - muffler’

COVER -muffier end . ... ... veeoiien .
COVER-mufflerend .. ... . ... .. ... .. ... .. .. ... ... ...
INSULATION -mufflerend . . .. .. ... . ... ... ... ... . .....
INSULATION - muffler . ... ... e e e e e e e
CLAMP -‘wrapper mounting .. ........c.c.. 0t iuerninnna
INSULATION -muffler .. ... ... ..o o
INSULATION - muffler . -. . ... ... T

LOCK WA_SHER - h/1g”’

*Use before S/N:
**Use S/N and after:
226-14048500
446-14041760
448-14044287

EXHAUST SYSTEM

Use S/N and after:
226-14071775

© 446-14074175
448-14075830

MUFFLER ASSEMBLY - exhaust {lnc!udes items 8, 9, 10 and 12}
PIPE - engine exhaust L.H.

BOLT - 5/16°" x 5/8" socket head

INSULATION - muffler

INSULATION - muffler

31

_REQ'D

....................................

" CLAMP ASSEMBLY - muffler 1-1/8™" . . . ................. <.

GASKET -exhaust ............. L ’

-engine exhaust RH. .. .......... ... .. e
PIPE - engine exhaust R.H. . . .. ... ... ... .. ... ........

......
......

......................................

.............................

CLAMP ASSEMBLY - muffler 1- 1!8” ........... e
NUT-5/16"N.C.hex.................... e e e
GASKET - eXhaust . .o oo ot et e e e

WPIPE -engineexhaust RH. . ... ... ... .. ... ... .. ..., :
WRAPPER -muffler . .. .. ... .. e
COVER -mufflerend . ... . ... ... ... ... . . . . ... ... .. ...

CLAMP - wrapper mounting . ... ........ .. ... uuorn...

LOCK WASHER - 5/18" . ... .. e e IR

August 1990

.h.—i“..hw_._;..a_l_g_s_.n—l.p.NNNN_-\—l'—l_l

¥




%2 MODEL 226, 446 AND 448 COMPACT TRACTORS
- ) : . . PTO CLUTCH LINKAGE
REF. PART NO. DESCRIPTION REQ‘'D
7 . 1 C 29046 KNOB-lever, PTO ... ittt i e
. 2 C18B- . 533 - WASHER - 172 . . e e
— e e T T 3 C 26264 BRACKET - support, PTO lever .. ....... e e e
®\; ¢ 4 - 353- 462 BUSHING - lever, control ToWer . . ... .. . e
, 5 - C 20093 BUSHING -special . ............. .. iiuiannn e e L.
‘ 6 C -~ 26266 BUSHING - flange, nylon ....... e S
® 7 C 20053 BUSHING - n¥lon . ... ..o i it i et e e
8 113- 207 BOLT-3/8 " x 1" N.C.hex ..... ... . ... ... oo,
.9 138- B3  PIN - roll 118 x 1-1/4% e e
10 132- 310 PIN-cotter 1B x 17 ... . i N
10 132- 320  PIN - cotter 3/32" x 314" . .. it e s
S11 C 14906  WASHER - nylon 3/8" {early production) .................. . .....
12 C 19867 SPRING - clutch rod {early-production) . ... ... ... ... ... ... .. ..
13 C 28288 WASHER-spring............ C e e e e e e
14 - C 27734* ROD-clutch ... ...... ... . .0 i AT T
15 C .19767 GUIDE-clutchrod .................. e P
16 131- 178 NUT-lock 3/8"" N.C.ohex.. ... ... il
17 196- 104  WASHER - 318" . . . i i i e e e e e e e
18 C 29409 LEVER-PTOengaging ............. ... ... e
*when replacing early style clutch rod:
1. discard nylon washers and springs
2. also required (2) 132-320 cotter pins
.
~ ;
) ; K Printed in U.S.A. : - . August 1390
.




«

———-‘—'—'--""\

REF.

—
-—

[ Ny
S b w N

l..AIB_

A =
o w

RMNNN
BN =

—
COUONONHWN=

PART NO.
C 31026
C 16616
C 24741
C 26166
© 164- 40
193- 76
C 28677
C 15515
C 15557
C 31045
C 23740
C 29735
C 32169
C 16786
129- 125
¢ 23627
C 23624
C 23630
C 23625
C 29811
C 31018
113 3
131- 934
C 32168
c 29772

. J ;
MODEL 226, 446 AND 448 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH AND FAN ASSEMBLY . ..... e P I

FAN - cooling ......
HUB -clutch . . ... ..
ARM - engaging . . ..

SCREW - 5/16°' - 18 x 3/4"' flat head socket
LOCK WASHER -,5/16"' special external toot
WASHER - fan 17/32"

WASHER - spring ...

WASHER -spacer .0BO™ . .. ........ ... ... T
KIT - pulley and disc assembly (includes item 19)

KIT - friction disc . .

- BEARING - ball . :...
CAM -clutch ......
SPRING - clutch load .
NUT - 172 N.F. .. ..
GUIDE - adjusting nu
WASHER - spacer . ..
SPACER - hub .. . .. ..

- NUT - adjust ... ....

SPACER - washer .100” .. .. ..... ... P

CLEVIS - PTO brake .

BOLT - 174" - 20 x 314" . . e e -
NUT - /47 -20flange lock ................. PITIP PN

-CAM - ¢clutch . ... ..
WRENCH - clutch adjust

Printed in U.S.A. .

.....................................

.....................................
.....................................
<

.....................................

......................................

.......................................

.A_IN‘N.-AN—I—l_l—l—lm.-lw_h_lwmn-lmw—l'_l-—l

August 1 éﬂp




REF.

[folge Bl i=s R4 BRI NS

Printed in U.S.A.

MODEL- 226, 448 AND 448 COMPACT TRACTORS

*Use before S/N:
**Use S/N and after: -
226-14071775
446-14074175
448-14075830

August 1990

37
HOOD, FRAME AND GRILLE
o Use before S/N:
. . 226-14094020
446-14096200
448-14097625
PART NO.  DESCRIPTION ‘ i REQ'D
C 29716 FRAME - mMain (226) . .. .. .. ... .t e e ]
C 29718 FRAME - main {446, 448)shown ........ ... ... . ... ... .c.... - 1°
C  27153" FRAME -main {226) . . ... ... ... .. . it i i it 1
c 26941 FRAME - main {446, 448)- . . . ... ... . ... ... . i i " 1
C  24821* SHIEELD-heat ......... .. .. .. it i 1
C  30743* SHIELD - heat .. ...... . ... ittty e 1
C 243 SPRING -latch ... .. e e e e e e e e e e o 2
C 30116** HOOD AND GRILLE ASSEMBLY - {includes item 31) 2326 446 {shown) . 1
C  30117** HOOD AND GRILLE ASSEMBLY - (includes item 31} 448 . ... ........ 1
C 268186* HOOD AND GRILLE ASSEMBLY - (includes item 31) 226 446 {shown) .. 1
C 26817 HOOD AND GRILLE ASSEMBLY - (lncludes item 31)448 . ........... 1
C 23527 LINER-hood .. ... .. i i e et e e e e 1,
C 22023 HINGE-frame .................. e e e e 2
131- 1318 NUT -lock 172 NoF. L i et et e e s 2
< 27508 PIN - attachment .............. P 2
S131- 1181 - NUT - lock 3/8" N.C. . .. e e e e e et e 4
195-. 525  WASHER - plain 3/8" x 13/16"" 0.D, (over englne foot pad) .......... 4
C, 18153 LINER - instrument panel ...............c.c'' i, 1
C 16362 ROD-hood hiNGE. . ..o\t iy oS e et e et e e e e e 1
.132- 334 PIN -cotter 1/8" X 3/ . e e 1
C 15410 CUSHION - washer. . ... .ot i e i et ee e Y |
195- 2029 WASHER - plain 3/8"" x 1- 1/4” 0.D., (under cushion} ............... 4
©113- 219 BOLT - 3/8".x 2" N.C. hex . ... .. .. . e i 4
C 25317 PAD-footL.H. ... ... . . 1
C 25318 PAD -footR.H. (shown}. ... ... .. ... .. .. .. .. . ... . . %, 1
113- 113 BOLT - 516" x 7/8 " N.C. hex . . . ... . .. i - 4
192- 20 LOCK WASHER-5/16" ... .. ... .. ... ......... e DU 4
C 14729 SPACER -rear, frame (446, 448} ... .. ... ... .. ... .. i 2
C 14730 SPACER -vear, frame (226) . ..................... ... ... ... L. o= 2
192- 23 LOCK WASHER - 112" . e et e e 4
113- 424 BOLT - 1/2” N.C. hex, transaxie mounting . .. .. .. ................ UAR
2166- - 86 BOLT -1/2" x1-1/4"flange ... ... .. .. ..t UAR
138- 2073 PIN -roll 37167 x 1-H/4" . e L 2
C 16373 PIN-latch .................... S 2
C  29308** RETAINER - battery holddown .. .. ... ... ... . ... ... . i, 1
C 24820* RETAINER -batteryholddown ... ... .. .. ... ............. SR 1
182- 547 BOLT-1/4" -20x 12" ... ............ B e e e 6
192- 19 LOCK WASHER - 1/4” .. ... ... ............. e 7
129- 101  NUT - 1/4" -20hex. ... .. e e e e e e e e ae 5-
C 26506 COVER-access.............. d e e e e e e e : 1
187- 1036 SCREW -1/4” -20x 1/2 selftap ... ... ... ... i, 2
C 16361 HINGE-hood.......................... e e _ 1
C+ 29314** BUTTON - push, hood reledse . . .. ................ PR S 1
C~ 29315** ROD -push, hoodrelease . . .. ... ... ... .. .........., e 1
C - 30004**.SPRING -release . ..:................. e e e e e 1
C 29323** LATCH - hood ....... ............... e e e e e e o 1




e vt

REF.

DN RLPEWN = -

PART NO.
C 30523*
C 30526*
C. 30143
C 24137
C 301186
C 30117
C 23527
C 22023
131- 1318
C 27508
131- 1181
195- 525
C 31279
C 16362
132- 334
‘ 15410
195- 2029 -
113- 219
. C 30458
C 30480
C 30462
C 30464
121- 308
C 30134
C 14729.
C 14730
192- 23
113- 424
166- - 86
138- 2073
C 16373
C 30142
182- 547
192- 19
129- 101
C 26506
187- 1036
C 16361
C 29314
C 30126
C 30004
C 29323

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

. HOOD, FRAME AND GRILLE"

Use S/N and after:
. 226-14094020
<\ 446-14096200
Y 448-14097625

W
DESCRIPTION

FRAME -main (226). .. ............c....... e
FRAME - main (446, 448) .. ... ... ... 0. ..
SHIELD - heat . ... ..o

SPRING - latch ... .............. e e RPN .

HOOD AND GRILLE ASSEMBLY - ({includes item 31) 448 ...". ..
LINER - hdod . . .. ...t
HINGE - frame ... .............: e e e
NUT -lock 4/2" N:F. ............. I P
PIN - attachment . ........ ... ... ... . . ...

WASHER - plain 3/8"" x 13/16"" 0.D. (over engine foot padi Cee
SHIELD -heat .:......... .. e e we

ROD -hoodhinge. ............ .. ... . ... ..., .. ...; ..

PIN - cotter 1/8'' x 3/4"

SPACER - rear, frame {446, 448)

SPACER - rear, frame (228) ........ ... ... ... ... .. ... P
LOCK WASHER - 1712 . . i o
BOLT - 1/2" N.C. hex, transaxle mounting.. . . .. S
BOLT - 1/2" x 1-1/4" flange ..................... T
PIN - roll 3716 x 1-1/4" ... .. ... . . .. e
PIN -latch . ... ... . . :

BOLT - 1/4*" - 20 x 1/2" ... ...

*Also requires C30530
before S/N:
226 - 14110139
446 - 141121561
448 - 14113556

o -

CUSHION -washer. . . . ... ... ... ... . . . ..
WASHER - plain 3/8°" x 1-1/4'" 0.D. {under cushion) .........
BOLT -3/8" x 2-1/4" N.C. heX ..o v i
PAD -foot L.H. {2268} . ... ... ... .. . i,
PAD - foot R.H. {shown} {226} . ... ... .. ... .............
PAD - foot LH. (446, 448) . ... ... ... ..................
PAD - foot R.H. (446, 448) .. .................... e
BOLT - 8/16" x 1/2 " N.C. hex . ... ... ... ..
CAP -instrumentpanel . . .... ... ......... P

. LOCK WASHER - 1/4' .
NUT - 1/4" -20hex .................. e e e
COVER -access . . ... .. . i,
SCREW - 1/4"" - 20 x 1/2" selftap ........... e e
HINGE - hood .. .. ... ... . i
BUTTON - push, hood release . . . ... .. .. e
ROD - push, hood release . . . ... .......... e -
SPRING -release . ............ L .
LATCH - hood ... .. .. e e e e e e

August 1990




i
MODEL 226, 446 AND 448 COMPACT TRACTORS f
. v
' SEAT. FENDERS AND TOOL TRAY
REF. PART NO. DESCRIPTION i REQ'D
1 C 31020 SUPPORT - seat, front {226) shown . . ........ ...t 1
1 C 31021 SUPPORT - seat, front {446, 448} .. .. .. ... .. ..., e e |
2 C 26827 SUPPORT -seat, rear (226) shown . . ;.. oot ot i e e e e s 1
2 C 27224 - SUPPORT - seat, rear (446, 448) . .. . ... .0, 1
3 113- 427 BOLT - 1/27 x 3-1/4" (228) . . ... it i e e e 2
3 113- 441 - BOLT - 172" x 2-1/4"" N.C. hex (446, 448) . .. ... .. .. 2
4" 113- 424 BOLT - 1/2" x 1" N.C. hex ... - . e i 1
4 113- 118 BOLT - B/16" x BB’ . . .o e 1
- 5 192- 20 LOCK WASHER - B/16" .. .. . i et 1
5 192- 23 LOCK WASHER - 1/27 ... .. . . e e .4
6 C' 31004 -TRAY - tool ... T e 1
7 C 16429 PIN-seathinge ........... E e e e e e e e e e e 1
8 € 30071 SEAT-- {22B8) shown iblack) .. ........ ..., . . ... . ... ... 1
8 C 30086 SEAT - {446, 448} (black) - . ... ... . ... . . . 1
9 Cc 15410 " CUSHION -rubber . .. . .. ... . . i 8
10 195 2175 WASHER - 5/16" x 1-1/4” 0D, zinc. . . . .. ... i - 4
11 13- 122 BOLT - 516" X 1-1/27 e e e e e e 4
12 C 14534* BUMPER-seat................... T e e 2
13 121 106  BOLT - 5/16' x 1/2" flange ek .. ......... e 10
14 NSS * HINGE ASSEMBLY - seat (use C31005 and (2) C29305, 113-102, 131-811) 1
14 C 31005%* HINGE ASSEMBLY -seat . .... .. ..., e e 1
15 C 726829+ FENDER -R.H. (226) ... .. ... i 1
15 C 26831+ FENDER - L.H. {228 shown .. ... . . ... . i 1
. 15 C 26835+ FENDER - L.H. {446, 448) . ... . . . . . . .. . 1
= 15 C 26833+ FENDER - R.H. {446, 448} . .. ... . ... 1
16 C- 14728 . GRIP -shift lever . ... ... ... e 1
- 17 C 27584  LEVER - shift .. ... .. ... 1
18 1856- 526 WASHER - /16" x 1-1/4'"0.D. . . . ... .. . . . 1
19 C 17216 SPRING - shift lever . ... ... . e e e i 1
20 C . 30489  WASHER . . ... e e, 1
21 131- 1181 NUT - lock 3/8" N.C.hex.. .. ... .. . i, 1
22 C 29305*% CAP - spring .- . ... T 2
23 C 293086** SPRING - seat ... ... ... e 2
24 113-  102%* BOLT - 5/16" - 18 x 3/4" . .. .. ... . . S 2
- 25 131- 911** NUT -5/16"" - A8 flange lock . . ....... ... .. ... . .. . ... ... . ..., 2
26 NSS . REFLECTOR - red, rear fender (use C30942) . . ... ................. 2
27 C 304673+ +FENDER - R.H. [22B) .. ... ... . i 1
. 27 C 30486+ +FENDER - L.H. {2268} shown . .. .. ... ... ... i 1
27 C 30471++FENDER - R.H. (446, 448) . . . ... ... .. ... . .. . 3
27 C 30470+ +FENDER - L.H. {446, 448) ... .. . . .. e 1
28 182- 547 SCREW - 1/4"" - 20 x B 2
29 131- 934 NUT - /47 o 2
30 C 31006 SPRING -seatswitch ........._ ... ............. e 1
3 C 26526 CAP-spring.......... e e e e . 1
*Use before S/N: . +Use hefore S/N:
**Use S/N and after; + 4 Use S/N and after:
226 - 14071775 226 - 14094020
' 446 - 14074175 : " 446 - 14096200 )
- . 448 - 14075830 448 - 14097625 . b

Printed in U.S.A.

August 1990

-




" MODEL 226, 446 AND 448 COMPACT TRACTORS . 43
- FRONT AXLE -
REF,  PART NO.  DESCRIPTION- IR . REQ'D
17, C 18812 ~ AXLE - front {22B) . .. . e it et i et et e 1
1 C 18813 AXLE - front {4467 448} ShOWR . .. ... .. ot T 1
2 NSS . SPINDLE - R.H. {226) (use C31338, C27902)..................... 1
2 NSS SPINDLE - R.H. {446, 448} shown {use’ C31341, 132-311, C27902) ... 1
-2 NSS _SPINDLE - L.H. {226) (use C31337, C27902) . .. ... .t 1
2 NSS . SPINDLE - L.H. (446, 448) (use C31340, 132-311, C27902) ......... 1
3 NSS - SPINDLE - R.H. {226) {use C31338, 132-311} ....... ... .ot 1 -
: 3 NSS . SPINDLE - R.H. {446, 448) shown {use C31341, 132-311)........... 1
:léiE ?fofgfésmr‘ 3 NSS SPINDLE - L.H. (226} (use C31337, 132-311) ............ ... ... 1
245 - 14060858 3 NSS SPINDLE - L.H. (448, 448) (use C31340,132-311) ................ A
: 4 138- 99 [ 1 N e 2
' 5 £ 22278  PIN - retaining, axle pivot .. ... .. T e PR ) 1
6 Cc 11906 WASHER - thrust {226) ............ e e e . 4
6 C 13716 WASHER - thrust {446, 448l shown .. .. .. ... ... ... .o viitim. 4
. 7 219- 404  FITTING - lubrication ............ e e s 3
8 C 13106 COVER - lubrication fitting .. . .. ................. e e " 3
9 132- 311 PIN - cotter B/32 x 1-1/4" . . . . i i e et s 2
10 R 12975 WASHER - wheel spindle ........ e e e e e e e e 2
11 C . 28226 WASHER - wheel Spacer ............... ... otiviiniainanin, UAR
- 12 187- 1910 BOLT -3/8"" N.C.hexhead .............. . 1
13 C 25857 ]| - T [ 1
14 192- 23 LOCK WASHER - 1/2"" zinc ......... L e e e e 3
15 128- 165 NUT -1/2" NF. RH. thread, lock . ...... ... ... ..., L. 6
16 129- 365 NUT - 1/2'" N.F. L.H. thread, lock . .. ... 2
17 C . 13605 BALLJOINT-1/2" LH.thread. ......................... e 2
18 C 12102 BALL JOINT - 1/2" RH. thread .. ........ ... s . 2
' ) ‘ 19 ° C 22568 PIN-axlepivol ... ... ot e e s - 1
- . 20 219- 17 FITTING - lubrication *. . .. ... ... ... q-. e e 2
. . - 21 C 25855 TIEROD - {446, 448Bshown) . . . . ... . .. . e 1
. 21 c 25856 - TIEROD -{226)......... R R R 1
22 C 27597 WASHER - SPBCEI . . .. .ttt ittt e . 2
23 C 28232 RING - retaining, wheel........... T 2
P 24 - C 27902 RING - retaining, spindle (446, 448) .. ... ... AP S S 2
s 25 C 28232 RING - retaining, spindle (226) . ... ........ oot 2
- - - ‘-_‘_
| ) T
. -
K : ' x /
\ T .
“~Printed in U.5.A. : : August 1990
\\\ .




MODEL 226, 446 AND 448 COMPACT TRACTORS 45

STEERING GEAR
|
REF. PART NO. . DESCRIPTION - " REQ'D -
1 113- 206 BOLT-3/8"x3/4"N.C.hex........ .. i innnnn. Ll 4
2 C 26325 WHEEL -steering ........ S, e e e e
© 3 NSS * PIN - pivot {use C29044} . .. . . ... ... ... . .. e,
3 C 29044** PIN -pivot . .. . ... e e e e e e e
4 C 26326 SHAFT - SIBEMNG .. . ..ttt ittt i e e e
5 C 29812 WASHER-3/8" x 14" .. ... .. .......... e e e e e e
s 6 113- 241 BOLT -3/8" -16x 3" hex ......... oe e e e e .
7. C 14201 WASHER -'shim ...................... e T
8 128- 103 NUT-3/8"-16hex ...:........... e [ L
9 C  27501** BUSHING - (notusedonalimodels) ............................
10 138- 143 PIN-roll M8 x 2-118" e e e
f 11 195- 541 WASHER-5/8" .. ... ...... f e e e V)
. 12 C 33309 GEAR -steering ........ e e e e e
13 C 33308 ~BUSHING -sleeve . ......... e e e e e e e e e
14 S 192- 21 LOCK WASHER - 3/8" .. ... e, e e e e e
15 195- 2069 WASHER - 5/8” zinc plated ........... e U
-16 ‘C. 15096 BUSHING - flanged nylon . ... .. e e e e N -
17 C  30019** SUPPORT - steering gear {includes item 8} ...... ... e e .
17 NSS * SUPPORT - steering (use C29812, C30019 and C29044) .. ..........
18 * C 24098+ TUBE-steering ................... ... ......... e e
’ ' 18 C 30127++TUBE -steering .............. R PR e e
. *Use before S/N:
e . **Use S/N and after:
. 226 - 14071872,
446 - 14074315
. 448 - 14075995
+Use before S/N:
+ +Use S/N and after:
226 - 14084020
446 - 14096200
448 - 14097625 . : “‘

Printed in U.S.A, : . August 1990




MODEL 226, 446 AND 448 COMPACT TRACTORS _ , 47
BRAKE ASSEMBLY - * -
REF. PART NO. DESCRIPTION ) t o REQ'D
1 C 22316 PEDAL-brake aCtuating . .. .. vvv e vn i cimie et e e e 1
2 C -28381 ARM - brake pedal .......... e et e e e e e e e e 1
: 3 138- 2073  PIN-roll 3/16" x 1-1/4" . e 1
. 4 C 26022 SPRING -returmn ... ... e e e i .
5 131- 1308  NUT - lock, special 1/2”°-%3 . ........... e e 2
6 C 181864 TAB-ift . ... .. .. . i i e e e 1
7. ,C 18147 LEVER -brake lock . . .. . .. . . e e e e 1.
8 C 27755 SPRING -brakelock . ... ... . .. i i i i 1
9 C 21857 SPACER -brake pedal . ... ... .. .. . i i i 1
10 C 33276 BAND -brake . ........ ..ttt i e e e 1
1 C 23910 PiN-clevis................. e e 1
12 1137 2262 BOLT - 3/8" - 16 x 1-1/2" hex . ... ..t it i iy 1
13 129- 143 NUT - 3/8" - 16 special . ... .. e e e e et 1
14 C- 23B99 ARM -brake. . .. ... . i i i e e e e e e e 1
15 C 24761 ARM - brake (includes adjustment nut) .............. ... .. ... .. . 1
16 C 31994 GUIDE-brake actuator. . .. .. ... . ...t ittt it 1
17 195- B33 WASHER - 53717 LD, . ... . . e i e e e 4
18 132- 310  PIN-cotter 1/8" x 17 . .. .. . e 3
19 C 28978 CLEVIS .......... O N 1
20 141- 54  PIN-clevis. . ... .. e e e e 1
21 132-_ 32T  PIN -cotler .. e e . 1
22 C 31993 ROD -brake (446, 448) ... . ., ... ... . . e 1
22 . . -C 31992 ROD-brake (226) . ... .. ... .. e s 1
FRONT AND REAR WHEELS
i 1 C 30913  WHEEL - rear, 5 bolt {226) for 23 x 8.50 - 12 tire / ........ P, 2
1 C 30917 .WHEEL - rear, 6 bolt {446, 448} shown ...... . ." R 2
1 C 30922 WHEEL - rear, 5 bolt {226) for 23 x 10.50-12¢tire ... .......... ... 2
2 C 27763 BOLT -rear wheel (446, 448). . .. ... .. .. .. o . . e 12
2 C. 10314 BOLT -rearwheel (226)........... ... ... ... e e 10
. -3 C 30912 WHEEL - front {includes bearings) . .. ........... [P, e 2
q 219- 403 FITTING - lubrication . . ... .. . ... . i i e L 2
5 C 12110 BEARING - WHeBl .. . ..ottt et e e 2
6 C 28965 CAP - hub, front wheel {optional) .. ............ ... .. ... ... ... 2
7 C' 26021 CAP - plastic, front. . ... .. .. P [P e 2
8 C 28236 STEM -valve ... ... . e e 4
‘ C . 13106 COVER -lubrication fitting . ... ... . ... ... it 2
K
#. Printed in U.S.A. : - August 1990




'
VS

REF.

— ol b,
=000~ RAHPWN=

— pd
[ ]

-,

v . 'Printed in-U.S.A.

PART NO.

'C 26255

113- 206
62- 616
192- 21
C 28321
C 18916-
C 26278

. 218- 5065

C 28987
214- 14
C  24827*

C  29309**

C 18797
218- 5006
C 26182
195- 104
NSS

218- 5107
218- 5007
c 27217
166- 86
182- 246

-131- 351

218- 5062
218- 5007
C 28949
C. 14655
C 16697
C 22947
C = 26900
113- 1
131- 1180
187- 1252

£
s %

MODEL 226, 446 AND+448 COMPACT TRACTORS -

o

" HYDRAULIC SYSTEM.

Use before S/N:
226 - 14093640
446 - 14074315
448 - 14075995

DESCRIPTION
SUPPORT - PUIMP MOUMEING .+« « « o vt et e e e ine e me e s ennnaeanans

BOLT - 3/8"

SCREW - 3/8" - 24 x 1" N.F. thread . ... ... ... 0o, L

X 3/4" N.C hex, SUPPOrt Mounting . . ..« .ovvvvennn... .

LOCK WASHER - 3/8" zine .................. e

COUPLING -

" KEY - square 1/4"" x 3/4'" (6.35 x 19.5 mm) (engine shaft) ..........

pump 1/2'' shaft (repairs page 67) . ...... ... ... .....

PUMP - hydraulic 1/2’' shaft (repairs page 57) ... .. ... ... ... .. .. ..

. FITTING - hydraulic 3/4'" x 7/87 0" ring - .- . .. o i i

TUBE - valve to lawer motor port (226) .. ........ ... . ...
TUBE - valve to lower motor port (446, 448) . ............ e

. TUBE - valve to upper motor. port (228} ................ ... ... ...

TUBE - valve to upper motar port {446, 448) .. . . ............. e
EXCHANGER - heat (226, 446) . ... ... . .. . i
EXCHANGER - heat (448) shown ... ... ...... e e e
CLAMP - hoSE . ... .. . i i it et v i s i
HOSE - rubber, tank to heat exchanger . .. .......... e e
RESERVOIR - hydraulic oil fuse C33176 kit}) ........... ... ... ...,
RESERVOIR - hydraulic shown {use C33177 kit) .. ....... ... ... ... ..
CAP - reservoir {includes insert) .. ....... ... .. . . i i
WASHER - .390"" x 1.88'7 (226, 446} ... ......... S
CLAMP - hose . .. ... . i e i e e
HOSE -rubber, tank topump .. .. .. ... . . . e
HOSE - rubber, tank to pump {shown) .. ... ... ........ W
HOSE - hydraulic, pump to valve .. .. .. .. ... .. .. i ..

Iloll RING

7

TUBE - valve to heat exchanger . ... . .. ... ... . ..
WASHER - 3/8 ... .., .. :..... I e e e
HOSE - rubber {use C22902) cut to length 7" (180mm) .. ... ........
FITTING - motor port 30 degree elbow, O " Ring . . ................

Q' RING

-5/8 ..., e e e e e e

VALVE - hydraulic control, two spool {repairs page 59 ... . ......... ..
SCREW - 1/2'" x 1-1/4'" N.C. flanged 12 point})- ... ... ... ..........
SCREW - 5/16” x 1-1/4" N.C. fiat head machine . .. . .. ... .........
NUT -lock 5/16 NLC. heX. . . .. ..o i e e e
FITTING - hydraulic valve 5/8” x 7/8” O Ring ............... ...

“0" RING

................................................

SEAL - motor to LFANSIAISSION -+ o v v e e e e e e e

MOTOR - hydraulic (repairs-page 53)-(446, 448). . .. ... ..........

MQTOR - hydraulic (repairs page 53) (226) ... ........ ... ... .... ;

TIE-hose clamp . ........cuuiimennennnn.. e
SPRING - compression (448) .. .. ... .. ...

BOLT - 1/4"

NUT - 1/4"" -

S20 % 127 (B48) . .. .
20 lock (448} ............ e o

SCREW - 1/4°’ Phillips (226, 446} ... .......... e

“*Use before S/N:
**Use S/N and after:
226 - 140717756
446 - 14074175 :
448 - 14075830 - -

L -

NMN._AM_I_I_Iiwmmmh_amw—lh_l_l_l_:_amm—l—l-ﬂ-iL—A—A-—l—l—l—d,—l-l‘—l

August 1990




!
MODEL 226, 446 AND 448 COMPACT TRACTORS . B
HYDRAULIC SYSTEM
Use S/N and after:
> ' 226 - 14093640
‘ 446 - 14074315 .
448 - 14075995
REF. PART NO. DESCRIPTION . ! REQ'D
1 C' 26255 SUPPORT - PUMP MOUNTING .« vv v v v v vn et e ee e e e et e et e 1
2 113- 206 BOLT - 3/8” x 3/4"" N.C. hex, support mounting ........ e 4
3 62- 616 SCREW -3/8" -24x 1" N.F.thread ........... ... ¢ uneo.o... oo 2
i 4 192- 21 | LOCK WASHER - /B ZING .. vttt in e et et e et e et e e e e 6
' L3 C 28321 KEY - square 1/4'" x 3/4" (6.35 x 19.5 mm) (engine shaft) ...... . R 1
B C 18916 COUPLING - pump, 1/2 shaft {repairspage 570 . . ... ... ... .......
7 C 26278 PUMP - hydraulic 1/2"" shaft (repairs page 67) ......~............. 1
8 218- 5065 FITTING - hydraulic 3/4" x 7/8” "0 Ring . . . .. ... ... rinnn 1
9 218- 5007 O AING . . e e e e e 1
10 C, 29656 TUBE - valve to lower motor port (2267 .........:...0....... 1
10 C 29658 . TUBE - valve to lower motor port (446, 448) (shown)....... e . 1
11 C 29655 TUBE -valve to upper motorport (2268) ......................... 1
11 C 29657 TUBE - valve to upper motoy port (446, 448) (shown}......:...... . 1
12 C 25784 EXCHANGER - heat (226,146) ......... e e 1
12 C 26456 EXCHANGER - heat (448) SROWN . .. .. ... vt en . 1
13 214- 254 CLAMP - hOSE ... ... . e i e e e e e e 4
14- . € 29697 HOSE - rubber, tank to heat exchanger . . ............ . SURRRERE 1
16 NSS . RESERVOIR - hydraulic (use C33177 kity ... ... .........n . ....... 1
16 C 25237 CAP -reservoir {includes insert) . ... ... ... . .00t cnnonnn .. 1
18 G~ 28987 WASHER-.390" x 1.88"' (226,446) ©............ .. ¢, . 2
19 ° 214- 14 .CLAMP-hose ............... e e e e e e n 2
20 C 29309 - HOSE -rubber, tanktopump ... ... .. .. i inreenn. . 1
N 21 c 18797 HOSE - hydraulic, pump to valve .. ........... .. . ... ]
22 218- 5006 YO RING - 1427 L e e e e e 1
23 C 28182 TUBE -valvetoheatexchanger ........... ... ..., . ... ... .... - 1
v 24 195- 104  WASHER - 3/B™ . . . e e A S
1 25 NSS HOSE - rubber (use C29697) cut to length 7' (180mm) ... ........... 1
: 26 218- 5107  FITTING - motor port 90 degree elbow, Q" Ring ... ... .. . e Y
. ’ 27 218- 60Q7 IO RING - BB e e e 2
! 28 C 29689 VALVE - hydraulic control, two spool {repairs page 61) ... ... . ....... 1
g ' 29 166- 86* SCREW - 1/2” x 1-1/4"" N.C. flanged 12 point . ... ... e 4
‘ 29 166- 85** SCREW - 1/2” x 1" flanged 12 point . . .. ............ L - 4
30 C 27764 SCREW -5/16"x1-1/4"NC............ e e e 2
31 137- 351 'NUT -lock B/16 N.C. hex. .. ... ... i i e 2
' 32 218- 5062 FITTING - hydraulic valve 5/8"° x 7/8" "0 Ring ............. e e 3
33 . 218- 5007 "O"RING............... e i e e e e e e e e y 3
34 C 28948 SEAL - motor transmission . ... ...... e e e 1
35 C - 14655* MOTOR - hydraulic {repairs page 53) (446, 448) .. ... .. ........... 1.
35 C 16697 MOTOR - hydraulic lrepairs page B3) (226} .. ... ... ... ... ....... 1
35 . C  33234** MOTOR.- hydraulic {repairs page 53) (446, 448) . . .. ... ............ 1
35 C 30839** MOTOR - hydraulic.{repairs page 53} {226} .......... R, 1
36 C 22947 TIE-hoseclamp ... .. it e e e e 2.
37 C + 26900 SPRING - compression (448} . ... ... ... ... s 1
‘ 38 113- 1 BOLT-1/4"-20x1/2" (448). ... .. ... .. . i 2
© 39 131- 1180 , NUT - 1/4"” - 20 lock.{448) ... .. ... ... ... .. ... . ... . ..., 2 .
40 187- -1252  SCREW - 1/4” Philips (226, 446) .. .. ... ... .. e e 2
d = . *Use before S/N:
‘ . ' **Use S/N and after:
. 226 - 14110325
o . 446 - 14112435
i 448 - 14113810
a Printed in U.S.A. " August 1990

8




- £ E - | -
) . i ) = » -4 ) N =2
. B2 ) o H . , ) MODEL 226, 446, AND 448 COMPACT TRACTORS S 53
HYDRAULIC DRIVE MOTOR
Use S/N and after: T
226 - 14110325 Y ‘
. 446 - 14112435
4 448 - 14113810 .
REF. PART NO. DESCRIPTION . ' AN - REQ'D o
C_ 33234 MOTOR - hydraulic (446, 448)....... B o S 1
- . C _ 30939 MOTOR-hydraulic (226) . ............. it 1
1 28- 668 — “BOLT-3/8" -24x4-1/47{226) ...... ... . .. ... . i 7
1 C 31327 BOLT - 3/8" - 24 x*4-5/8"" (446, 448) ... ..:......... ... viunn 7 g
2 Cc 31309 COVER-end............... e e e e e 1
3 C 31310 ... .COMMUTATORANDRING SET. ........ ... .0 iiiiaoonn 1
4 C 31311 MANIFOLD .\ .. i e e 1
5 C -31312 _ ROTORASSEMBLY -{226) . ............. .. .. . iiiiiinan.s 1
5 ‘C 31313 ROTOR-ASSEMBLY - (446, 448) ... .. ... ... ... ouierunenna.. 1
6 c 31314 PLATE - wear ..... S 1
7. C . 31315 LINK - drive {226} . .............. e e e e 1
) 7 C . 31316 LINK - drive (448, 448) . . .. .. i it ittt et 1
8 c 31317 BEARING - thrust . ... .0 o i i s e 1
9 -G 31318 SHAFT - coupliNng . ...ttt ittt i n s e e g e 1
10 C . 31319 WASHER - thrust ... ... ... ... .. i 2
I O C 31320  BEARING - thrust .. ... 0 ... .t iit e i 1
12 S 31321 HOUSING - drive end . .. ... ... .. i it s s st s 1
13, T 313227 _BEARING - OULEr . ... .. i e e 1
. C 31323 KiT-seal.......... S 1
. 14 NSS . SEAL -commutator fing . ... . .« . n i e e 1
15 NSS SEAL - MM « o o vt et it e e e e 5
16 NSS B Y IR 1 - S 1
"17 NSS ) WASHER - backup ,.......... RS 1
® 18 - NSS - SEAL - Girt (NOT USBLY « o o v vt e et e et e et e e s 1
HYDRAULIC DRIVE MOTOR
, Use before S/N: ’
226 - 14110325 . ] [
! ‘ , 446 - 14112435 - : ’ Co i
. . 448 - 14113810
C 16697 MOTOR - hydraulic {226} .. 7. . oo oo e 1
C 14655 MOTOR - hydraulic (446, 448) . . ......... e T e e e 1
1 C -16516 RING'- retaining .". . ....... T o1
2 C 19040 . SPACER -{seekitbelow) .............. ... ... ... e 1
'3 C 25048 SEAL - oil {see kit below) ... .. ... . 1 /
4 C 14827 HOUSING ASSEMBLY . . . ... .. .. i i e 1 /
5 C 14837 END CAP ...ttt e Tttt e P A /
6 C 18382 SEAL -see kitbelow). .. ... . ... ... ... Tl : 2
7 C 14828 " SHAFT-coupling ......... ... ciiieeinnn. e e 1 ’f
B C 14829 DRIVE LINK - 446, 448". . .. ......... A JO 1 /
8 C 28704 DRIVELINK - 226 . .. ... ... . .., ST 1 /
9 C 14830 PLATE -wear . ............. e S 1
10 C 14831 * ROTOR ASSEMBLY - 448, 448 . .. . ... ... ... ... . . un e 1 /
10 C 18110 ROTOR ASSEMBLY - 226 . ... . .. o iit it o oa i maianas 1
11 C 28703 PLATE - manifold ................. e e e s 1
12 C 28874 MANIFOLD . .......... e [ e e e 1
13 c 28701 COMMUTATOR AND RING SET......... e e e e 1
14 C 19041 RING - sealing {see kit below) .. ... ... .. ..o 1
15 C 14836 SLEEVE - 446, A8B . ... .\ o oot e et 1
18 C 18092 — SLEEVE - 226 . ... ..ottt iiiin s e R
16 28- 662 BOLT .- 3/8"" x 3-7/8" N.F. hex (226} ........ e e 1
16 C 14838 BOLT - 3/B” x 4-3/8" N.F. hex {446, 448) ... ... ............... 7
I 17 c 19212 WASHER - .010°" (0.26mm} (see kitbelow). . ................... 1
C, 29732 KIT - 0" ring and seal {includes items 2, 3,8, 11, 12, 14 and V... T L8
Printed in U.S.A. ‘ . ) August 1990

[

K b



\
b

30128** LEVER - speed contrgl

0 @3

b5 B

v

L

138- 2072

30130** LOCATOR ASSEMBLY - neutral start

.

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

4

SPEED CONTROL

DESCRIPTION

KNOB - speed CONTrol . . . oo oot ettt e et e e e e e i ete e e
BUSHING -lever. . .............. e e e e e
LEVER - speed contra! {shown) . .......... SN s
SPRING - compression . .. .. ... i e e
TWASHER - nvlon . . .. e e
ROD -centrol .. ... .. e e et e e e e e e e e e e e e
NUT -'5/18"" N.F. hex, zinc plated
JOINT - ball ... o e e e e e e e e e
WASHER - 516" . .......... e Bttt
PIN - cotter 3/32°" x 3/4"
PtN - roil 1/8"" x 1-3/4"
WASHER . . .. .. e e
LOCATOR ASSEMBLY - neutral start

SCREW - 1/4" - 20 black
WASHER - nylon . . . .. ..
CARRIER -locator . ... ... o o e
CARRIER - locator . . ... . i e e e e e e
SWITCH - peutral start . . ... ... .. .. i i o
LOCATOR - half ... ... e
LOCATOR - light switch ) )
.SUPPORT -logator . _.............-... PR R .
SPACER - tube .. ..
SPRING - locator . . . .. ........ TV

- *Use before S/N:
**Use S/N and after:

226 - 14094020,

446 - 14096200

448 - 14097625

.
MM—I—D—I—l—l_lMM—l_.l—l_l_A_.\.—l—.-l—h-.A.—l.—l.—l-—l-ml

’

August 1990



REF.

WD UG

MODEL 226, 446 AND 448 COMPACT TRACTORS

HYDRAULIC PUMP AND (fOl.!PLlNG {(PARKER-HANNIFIN)

PART NO.

C 26278
F 53109
C 24861
C 15731
C 156732
Cc 156733
C 15734
C 15735
NSS

c 15737
C 15738
C 15738
C 15740
13- 111
C 19207
C 138115
C 18916
NSS

NSS

C 32198
C 15036
PART NO.
NS5

.C 28709
-C 28718 -
- NSS

NSS

c 28711
NSS

Cc 28712
C .28714
Cc 28215
C 28713
NSS

NSS -
211- 306
C 28715
166- 32

' Printed in U.S.A.

DESCRIPTION

PUMP - hydraulic 1/2"' shaft
PIN - dowel
COVER - rear
GEAR ASSEMBLY -driven. . ................. e e
Q" RING - cover )
BODY - pump
COVER -

COUPLING - pump .. :

HUB - (order item 17} .
HUG --lorder item 17} oo - . oot e e vt e
SCREW - set 5/16'" x 5/16"" NC socket_head
SPIDER .. ... ... . e

-

HYDRAULIC PUMP (CESSNA) -

DESCRIPTION

PUMP - hyd. (use C26278)
SPRING . . .o e e e e e e e e e
DIAPHRAGM - wear plate
COVER - front (use C26278}
COVER -
SEAL - shaft

rear (use C26278)

r

.............................................
L T I I T S N L T T T LT T T R R

ETe) 1 1 QP .. .
SEAL -shaft .. ........ e
GEAR ASSEMBLY - drive {1/2’* shaft) {use C26278)
PLATE - wear
SHIELD -

P T L T T T T

3= T 1 (R

BOLT ottt e
- KEY - 1/8'' square x 3/4" long {1.587 mm x 19.05 mm})
WASHER |

BODY - pump (use C26278}
SEAL - diaphragm
GASKET - back up

KEY - 3/168" square x .609” (4. 76 mm x 1547 mm) ..., ...
GASKET - back up :
GEAR - drive {use C26278)
GEAR - driven (use C26278)
BALL - steel 7/32” (6.BBmm}. .. .. ... ... . e
PIN - dowel 1/4°' x 1-1/4"' {6.35 mm x 31.75 mm)
BOLT - 5/16°' - 18 x 2-1/2" 12 point flange

REQ'D

R N R R N . N S e il ot I

BEMRA - owd e = )
‘

"August 1980




MODEL 226, 446 AND 448 COMPACT TRACTORS ' 59
HYDRAULIC CONTROL VALVE ‘
"Usse before S/N:
- - "226 - 14093640 - £,
" . 446 - 14074315
: ) 448 - 14075995
; REF. PART NO. DESCBIPTION — LT - REQ'D

C . 27217 VALVE -control, twospaool .............. F S 1

1 'C 28699 RING - retaiming . . . ..t et e et ia e e e e - 2

2 NSS . SPOOL - motor {order C27217) ... .. S SN 1

3 NSS SPOOL - lift {order C27217) . . vt ittt it i et e e i e e e . 1

4 C 28856 SEAL - spool .. ... .. e .4

5. NSS BODY - valve {order C27217) .......... e e 1

6 211- 208 BALL - steel 5/16"" (7.94 mm). .. .- ..., e 1

7 C 21607 SPRING - relief ... .. [ U e °, 2

8 C 17433 SCREW -relief ddjust , ...~ .. .. .. .. i 1

.9 C 17435 GASKET - relief adjust €ap - . . ..o v i i i e e 1

10 129- 531 CAP -.adjust screw . ......... e e e e e e 2

11, C 26668 DETENT - SPOGI . o v vttt e s st e s e e e e e 1

12 C.- 28707 CSPACER - detent . . . . ... ... e s 1

13 C 28706°  "SPRING - detent return . .. .. A e : 1

14 c 28705 WASHER -return . ... ... . i i e e e 1

15 NSS SPRING - relief (use C21611 relief kit) .. . .. ... .. ... ... ... ... 1

16 211- 5 BALL - steel 3/16"" (4.763 mm)................ e PR S 3

17 C 17438 COVER -detent ........ e e 1

18 | C 28708" SCREW -detent ......... e e I e : 2

19 C 17444 SPRING - detent .. .... o r i e e e e e et e e e e ‘ 2

20 169- 114 SCREW - COVET . . . it e e e e e e e 4

21 221- 841 PLUG - pipe . ......c..... e e 1

22 C 21506 RETAINER - ballseat .. ........ e e e e e e e 1

23 C 26665 SCREW - adjust, relief . . . ... .. ... ... .. ... .. ... e 1

24 C 26664 . GASKET - adjust cap..... T T 1

25 C 26666 CAP - adjust SCrew . . . .. .. .. oo i e e 1

26 C 26663 SEAT--relief ball . . .:....... e e e e 1

27 129- 166 NUT - 00K . .. i e e s e e e e e e 1

28 195- 521 WASHER . ..... N e 2

29 C 27219 DETENT - spool . . . .. e e e e 1.

30 211- 7 BALL - steel 1/4" (B. 35 mm) . . . .. . e e 2

31 C 17443  TSCREW - detent « . . . .ot ot 2

C 21511 KIT - relief (includes items 8, 9, 10, 15and 30) .. .... .. e |

DRAWBAR AND TOW ‘HITCH
1 C 13360 DRAWBAR . . . . ... e e 1
2 192-' 23 LOCK WASHER - 1/2" .. .......... e e e e e 2
/G) ‘ - 3 113- 424 BOLT-1/2" x 1" N.C.hex ............... P 2
/@ ’ .
/ L’ -
& - ,

) . Printed in U.S.A. . : . August 1990




T ' A
; V) /
:I \\,’ 5 ] | ] . ‘
! A MODEL 226, 446 AND 448 COMPACT TRACTORS 61
‘.‘ N \“-\.__ e ] i
: . ' - HYDRAULIC CONTROL VALVE
B | h Use S/N and after:

) | | e 226 - 14093640

@ $ o \ —— 446 - 14074315

% Is) ‘@ \ u - ~— . 448 - 14075995

I3K REF. PART NO. DESCRIPTION._ REQ'D
P @ e - |
o Y2 , | 1 C 29689  VALVE - control, tWo-SPOOI . .. ...\ oureins et 1
& \. % ‘ , ! 2 C ' 29956 CAP-end.......... T e e e 2
) () - 3 C 28217 “O" RING -end cap ...... cee...... e 1
) @ (24) . 4 C 28858 SEAL - SPOOL . ..ttt e 4
Gy” @@ @ 5 C 29961  SPRING - CONtering . . - - . oo 2
6 211-. 208 BALL - steal 5/16' (7.94 MM). . . .. vorree e e o1
TRAVEL SECTION DETENT GROUP @’5 0 p 7 C 21507  SPRING -relief . ... ooomsmeninanan . s, 2
@ 8 C 17433  SCREW - relief aQjUSt . ... ... oo oouoons 1,
oo % 9 C 17435, GASKET -refiefadjustecap . ...................... e 1
/ -0 10 129- 631" CAP - adjust screw ... . . e 2
/ @D/ & 11 C 26668 DETENT -spocl. ., ... ... e A
12 C 28707 SPACER -detent.................. e e e e e 1
; (%) 13 C 28706 SPRING - detentreturn .. ....... e \ 1
| _ 14 C 28705 WASHER - return . . .. .. S N2
TRAVEL SECTION RELIEF GROUP 15 NSS SPRING - relief (use C21511 relief kit) ., ... ... .... e 1
' . 15 211- 5 BALL - steel 3/16"" {4.76 mm}. ... ......... . s e 2
; & I : 17 C 17438 COVER -detent | .. ... ittt e 1
. ' 18 . C 28708 SCREW -detent ........... e D 2
19 T 17444 SPRING - detent ... ..................... e 4
- 20 169- 114 SOREW - COVEI . . . . .. i ittt e e e e e e 4
21 221+ 841 PLUG = DIDE o e ot o e et e e e e . 1
22 C 21506 RETAINER - ball SE8E . - . .« v v et e ettt e e et e el 1
23 L 2666b SCREW - adjustrelief . ..........07... ... . e 1
24 C 26664 GASKET -adjust CaP - - - - - o it e . 1
25 C 26666 CAP - adjust screw . .. ... e 1
: 26 - C 26663 SEAT -relief ball . ... ..ot 1
LIFT SECTION DETENT GROUP 27 129-. 166  NUT-lock ............ o 1
28 C - 28950 WASHER - spring retaining ............... e e e 2
29 C 29958 DETENT #SPOOL . « « « e v v ettt e e e e e e e e : 1
30 211- 7 BALL - steel 174" {6.35 MM). . oo 3 2
31 C 17443  "SCREW -\de\tent ......................................... 2
@@ C 80002  KIT - 868 . .o oo oo 1
& T wl®
s
w °
LIFT SECTION RELIEF GROUP : , - SD e
O‘@(D
* HOLDING SECTION GRQUP - /
|
i ‘ ' - . 1 ) + -

- « Printedin U.S5.A. ) - Auguﬁt 1890




MODEL 226, 446 AND 44-8 COMPACT TRACTORS

Printed in U.S.A.

TRANSMISSION AND FINAL DRIVE
REF. PART NO. DESCRIPTION . REQ'D |
C 24843 CASE ASSEMBLY - transmission. .............. e 1 - |
1 NSS CASE - transmission (order C24843 assembly} .~ ................ 1 |
2 C 12713  BEARING -flange ............. SR 2
3 C 24804 BEARING -flange - ... ... ... ... . . it 2
4 C  24803. SEAL-shaft .o ... . . e 3
5 C 13241 BEARING - sleeve . ... ... ...t i i e i e 1
6 C 13385 BEARING -sleeve .. ... .. .. .. e e 1
7 C 13266 SEAL -shiftrod ... ., ... . .. .o L. S e iaaiaaan 1
¢ . 8 c 28281 BEARING -roller . .......... e e 1
- 9 C 30029 DIFFERENTIAL ASSEMBLY (aiso includes C30030, C30031, C12552) 1
! 10 221- 3 PLUG -filler and drain 3/8" ... ....... ... .......... e 3
| , 11’ 138- 2073 PIN-roll 3/16" % 1-1/4" . ... .. e e . 1
I 12 C 16699 SHAFT - axle, short R.H. (226)........... e I |
i 12 C 22638 SHAFT - axle, 'short R.H. {446, 448)shown . . ... . ... ... .......... 1
: 13 126- 128 KEY - Woodruff, brake idler .. ........ ... .. ... ... . .. .. .. ..... 1
: 14 C 16700 -SHAFT -axle,long L.H. (226) ........ ... ... ... . ol 1
| 14 C 22637 SHAFT - axle, long L.H. (448, 44Bishown . . .. ................... 1
| 15 C 26342 RING - retainer, axle . . .. ... e e e e e e e e 2
I 16 C 13196 GASKET - transmission COVEr . . .. ..ottt on.. o
I 17 Cc 13187  COVER - transmission. . . .. ... it et o c e 1
; ) 18 C 282417 BREATHER - transmission . . . ... ...ttt 1
| 19 192- 23 LOCK WASHER - 172" . i e 4
20 121- 217 BOLT - 1/4” x 1/2" N.C. hex lock .. ... ... ... ..... .. . ... ...... 6
21 C 12725 FORK -shift .. ... . 1
22 C 32486 ROD-gearshift.............. ... .. ... ... e e 1
23 C 14188 RING -retaining . . ... ... ... ... . 0 2,
24 C 14644 GEAR -clusterinput . . . . ... ... . . e 1
© 25 NSS * GEAR - high 41 tooth {shown) use C30030 and C30031 ............ -1
25 C 30030** GEAR -high41 tooth..................... S 1
26 C 12852 GEAR-low bB5tooth ... .. ...... S FURIN -1
‘27 NSS DIFFERENTIAL CASE .. .. ........... e 1
28 C 33305 BRAKE DRUM ..... LS 1
29 NSS GEAR - differential pinion . .. .. ... ... .. L e 2
30 NSS GEAR - differential . .. .. ... ... . . .. .. .2
31 NSS WASHER - pinion thrust . . ... .. .. ... . .. ... ... ... e e R 2
32 NSS PIN - differential . . ... ... .. ... .. ... ... ... ... ... e 1
P _ 33 NSS PIN - differential pin lock ... ........,. A 1
Ild\\\\\\\\{{.\ \: “;!g'ﬁl-'-’ - 34 28- 608 SCREW-- 3/8" x " N.F. hexcap (shown} ............ ... ........ 4
SN WL : « 34 C  30031** KIT -serew (setof four) © . .. ... .. .. ... . ... . . i, 1
Prssiccad) IR 35 131 1133 _ NUT - ock 378" N.F. h8X . . oo\ oo 4
LB N0 T - 36 C 12718 WASHER - differential . ....... ... ... .. ... . i 2
37 C 14223 WASHER -spacer . ... ... ... .. . . . e e, UAR
* 38 C 25254 GEAR-brakeidler ... ... ... .. ... .. .. ... . . . . 1
39 C 14222 RING - retainer, brake idler . . . ... ..... e e e e 1
40 113- 424 BOLT - 172" - 13 x 17 hex . ..o e e UAR
40 166- B8 BOLT - 1/2" - 13x 114" flange. . . ... ... . . . UAR

*Use before S/N:
*%*Use S/N and after:
226 - 14093844
446 - 14095849
448 - 14097305

August 1990




. -
)

&
@

Y

REF.

D~ MDOERWh =

PART NO.

C 19661
219- 404
Cc 18251
132- 310
C 17734
C 17249
C 17250
113- 207
131- 1181
C 29408
C 28045
C 27593
132- 320
195- 533
C 21518
C 27822
195- . 521
C 18742
129- -122

C 19025

113- 207

131- 1181 °

195- 104
C 26188
C 2717
218- 5056
NSS .

NSS

C 30054
C 13106

-

bt

MODEL 226, 446 AND 448 COMPACT TRACTORS

- " HYDRAULIC LIFT

DESCRIPTION

SHAFT ASSEMBLY - lift ....... ., e
FITTING - lubrication: .. ... ... . i i
PIN - cylinder tolever . . ... ........... e e

PIN - cotter 1/8" x 1"

BUSHING - liftlever ... ... ... ... ... .. . o,
PIN - cotter 3/32" x 3/4" .......... e .
WASHER - 1/2" .. 0. .. L e

WASHER -nylon ... .. ... ... ..
SPRING - control lever

WASHER - 3/8"" x 1-1/8" O.D.. .. ... ... ... .. ... . ... ..
PIN -cylinderbase , . .......... .. ... ... . .......
VALVE - hydraulic, twospool . .. .. ... ... ... ... ...,
FITTING - vaive (includes 218-5004 *'O" ring) ............
HOSE - short (use C31682 and 218-1093) ... .... .. ... ..
CYLINDER - lift luse C27590 cylinder and C30049 pin} ..., .

KIT -seal .................... e

Printed in U.S.A;,_

HOSE-long .. ........ . ... iunen.os: e
BRACKET - mounting, top ..... e e e
BRACKET - mounting, bottom. . ........... e A
BOLT - 3/8”" x1T'"N.C.hex ............ . PR Y.
NUT -3/8"N.C.hex ......... e e e
LEVER - liftcontrol . . . . .. ... ... . . i

--------
........

WASHER 5/18" . ... . . .. e
ROD -controf . ., .......... e i
NUT - 5/16" N.F, hex ..... e R I

........

........

4

— d o A RS b ik DI R R = ek ik el ek ek e ek e ot md B N R R ()

August 19980




REF.

w}u OO BN -

OCO~NOO Wk —

Printed in U.S5.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

, . -
C29733 STARTER MOTOR ¢
PART NO. DESCRIPTION
C 26508  KIT-dustcover...........ouuiininnninnanann.. [
NSS : COVER SUST . 2" e tee e et et et e e e i
NSS 3 1 I ¢« J e -
NSS , WASHER -stopnut. . .. ... e
NSS SPRING -tension . ... ... . ... ... . e
NSS SPACER - dust cover., . .. .. .. i
G 20274 DRIVE JASSEMBLY .........................................
C 20278 BOLT -through ... ... .. .. ..t i et e e e e,
192- 19 | LOCK WASHER -through belt . ........ ... . ... ... . . ...
C 20333 CAPASSEMBLY -driveend . ............. .. ... ... ..... N
C 20334 ' WASHER - thrust, armature . .................0..... e
C 20335 ARMATURE-starter motor. . ... .. .. ... ..t itni it anan
NSS HOUSING - starter, order C29733 starter .. . ... ... ... ... ... ....
C 20336 CAP ASSEMBLY - commutator . ... ... A
NSS BUSHING -insulating . .. .. .... ... ... . .. i
NSS HOLDER -brush ......... ... ... . i i,
NSS SCREW AND LOCK WASHER - brush mounting . ... .........% ...
C 20337 KIT - brush and spring . . . ........ PP
NSS BRUSH -ground. . ... .. .... e e e e e
NSS STUD AND BRUSH ASSEMBLY . ....... ... .. ... . ... ...
NSS SPRING - brush .. ....: e e e e e e e
NSS WASHER -insulating - . .. ... ..o e
NSS WASHER - stud mounting .. ............... ST e .
NSS LOCK WASHER -stud mounting . ...............: ST
NSS -NUT - stud mounting . .. . . . T e e e e
193- 57 LOCK WASHER - external tooth 1/4" . .. .. ... ... .. ... . uvn.
-129- 101 NUT -1/4"-20........ e e e e e e e
113- 103 BOLT - 5/16” x 1" N.C. ... ... 0 ... .. o, e e
192- 7 20 LOCK WASHER - B/AB" ... it
195- 102  WASHER - 5/ 16" . . . .. m e e e e
BREAKER CONTACT ASSEMBLY
C 29990 BREAKER CONTACT ASSEMBLY ... ... ... ...,
182- 520 SCREW, - No. 10 - 24 x 1-1/2)" . . . ... .. .
1895- 513 WASHER i No., 10. ... ... ...
C 23854 COVER - breaker box {includesitems 1and 2) . .. ................
182- 545 SCREW - No. 8 - 32 x 5/16"" self tapping .. ......... A,
192- 16 LOCK WASHER -No. 8................. e e e
cC 2999 CONDENSER - ignition. . .. . 0. . . i e e e e e e
165- 143 SCREW - 17477 20 x 314" e e e
192- 402 LOCK WASHER - 1/4" . ... . . et
C 29736 CONTACTS - bred@ker .. ... ... ..ouiiiiiaiaad e,
C 25100 BASE -breaker box . ... ... ... e
C 20345 GASKET -breaker box. .. ... . ... . . i e e
Cc 20347 PLUNGER - breakerbox . . . .. ............ P e e
C 29892 LEAD - breaker to coil negative . . ... ... .. ... ... .. . e,
:"“*"’” , .
3 .

REQ'D

<

— ot ok d o B R i md el ok wd b

August 1990

'




X

. \ MODEL 226, 446 AND 448 COMPACT TRACTOF 69
"\.\ : ST .
- BATTERY ’ A * EILEFTRICAL SYSTEM
START //"ié}}/ v v ‘ Use before S/N:
< A 4 . o - 226 -.14057822
@%@éuaﬂm . K , i 446 - 14060238
§ o /=/ ] ; - 14062271
w L SMITION _ . ~——, _REF.  PARTNO.  DESCRIPTION REQ’D
“° IGNITION SWITCH TERMINALS 1 C 25564 HARNESS - WIte. - . ..o otue e e e e 1
2 C 24815 HARNESS -wire............ A E R 1
3. C 24809 CABLE - solenoid to starter fhlack) .~ ... . ... . .. .... .. AT 1
4 » " C 14565 © CABLE - solenoid to battery positive {red) . . . ... ... 0. ... &x ... ... 1
: 5. C 24814 CABLE - battery negative to ground (black) . ............. e S 1.
6 C 24813 CONNECTOR -stator .. 5 & ..............oeo... PP 1
7 C 26670  WIRE - rectifier to battery hegative . . ... ... ... . 0 o ooy 1
‘ 8 Cc 14537 CONNECTOR - lights ... ... [ b ek e - -1
. . 9 C 29413 AMMETER - 30 amperes, 12V ... st i T i i i 1
' g 10 C 25486 CONNECTOR - rectifier. . >, ... .. e e e 1
-1 C 28003 SWITCH - neutral start {includes wire) ... ... ...... ... .i......... 1
12 C 21989 INSULATOR -dogator . ... ...... T 1
T 13 N5S BATTERY - 12y {use C31213) ........... e i a e 1
. 14 CcC 18113, CAP -battery ............ ... uw.n. et T .. 6
16 ¢ 30268 SWITCH ASSEMBLY -ignition .. ....... B BN R
16 C 32407 KEY -ignition ................ e e e ST, "z ..... 1
17 NSS - SOLENOID - start, 12v (use.C33025 kit) .. ...................... =
18 C 32178 HEADLIGHT ASSEMBLY ~12v (repairs page*77) .. . ... .. ... ... "2 ..
18 C 29733 STARTER - {repairs page 67} ... ......... e e 1
20 C 24956 STATOR ... ... ... ... . 0ot inirmans DR P T
217 -7 €, 26108 SWITCH - neutral start PTO ... oo ]
22 . C 29752  COIL_-ignition, 12v (includes caps). .. ... ...... Tyl e 1
, 23 C 29980 BREAKER CONTACT ASSEMBLYignition (repairs page 67) > .. ... ... . 1
‘ 24 C 25845 SPARK PLUG - {includes gasket) .. ... .......... ol 2
25 C 28673 GASKET - spark plug'. . . . . .. P e S 1
26 _ "C 32299 WIRE -spark plug.......... e e e e, . 2
) - 27 C 25563 WIRE - solencid to switch. . ............. e L. }
p . 28 ‘-’7\223' 30 FUSE - 30 amperes. (included in"harness} , . ......... ... .. ..., ... . 1
. 28 ﬂwg,ﬁﬁlss HOLDER - fuse, 30 amperes {use C31947} ... .. B U 1
. ' 29 ‘;;ffﬂ?t-“' C 29992 WIRE - breaker contacts to coil negative .. . .. .. e e el " 1
30 C - 25338 CONNECTOR - stator ... .. ... . e {w R SN - 1
31 C 31249 RECTIFIER-voltage 12v. ... ................... A e 1
‘32, C 25227 CAP - coil (included with coil) . . . ... ... .. e . 1-
33 C 20344 BETAINER-cable......... ... ... .. . .. . .o, . e 1
34 214- 258 CLAMP -coilmounting. :. . ... ..., ... S e 1
~ ’ : :
. . — ‘:‘ ° \ . & 2
T y | Printed in U.S.A. August 1990



1GNI

p START @
%

BATTERY

B LIGHTS
B/

TION

IGNITION SWITCH TERMINALS

2

éii'

=)
Vi

&

/’%?'

Ta

REF.

CONOONHEWN =

OO0
%]
[{s]
i
o

31249
28003+

0w
W w

18113
29074 -
30268
32407
58
32178
29733
24956
26108
29752
14- 258
25845
28673
32299
20344
30
29990
27530
26670
28304*
31623**
29411
28412
27549
25227
29992

OdOOOOﬂOOOSOOOONdOOODZOOOOZZ(‘)OO{‘)OOOOO
23]

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

ELECTRICAL SYSTEM
' Usa S/N:
226 - 14057822 1o 14094020
446 - 14060238 to 14096200
, 448 - 14062271 to 14097625

DESCRIPTION

HARNESS -wire . . .. ... . it i e e i
HARNESS -wire. . . ..... ... e
{CABLE - solenoid to starter {black} ............... e
CABLE - solenoid to battery positive (red) . . .. ... .........
CABLE - battery negative to ground (black} . .. ............
CONNECTOR -wire harness . . . .. ..o oot it it i e e
CONNECTOR -stator . ........... e e e

CONNECTOR -lights . .................. PR PO

AMMETER - amperes, 12v

SWITCH - neutral start (includes wire)

HOLDER - fuse, 30 amp (use C31947) ... -
BATTERY - 12v {use C31213)

COIL -ignition, 12v . .. .. e e e e e i
CLAMP - coil mounting. . ... ........ e e

SPARK PLUG - (includes gasket) . . . ...................

GASKET -sparkplug. .. ............. S,
WIRE - spark plug. ...... PR
RETAINER -cable . .. .. ... ... .. .. . . . i,
FUSE - 30 amperes {included in harness) ... ............
BREAKER CONTACT ASSEMBLY - ignition (repairs page 67) .
WIRE - solencid to neutral start ... .... e e e e e
WIRE - ground, rectifier to battery negative. . ............
HOURMETER . . .. ... e it e
HOURMETER - shown ... ... ... i mn,
WIRE - hourmeter to ignition switch . ... .. ............
WIRE - hourmeter to battery negative (—). ... ...........
CONNECTOR -salenoid .. ..... ... ... ...,
CAP - coil {included withcoil) . ... .. ... ... ... ......,
"WIRE - breaker contacts to coil negative.(—) ............

+ Use before S/N:
+ +Use S/N and after:
226 - 14071842
446 - 14074256 :
448 - 14075932

*Use before S/N:
**Use S/N and after:
226 - 14071775
446 - 14074175

- 448 - 14075830

........................

RECTIFIER - voltage, 12v ... ........... f.. e

CAP - battery (screw type) ... ... ... .. i,
LAP - battery [push type)~ .... .. e e e e
SWITCH - ignition (includes key and mounting hardware) . ...

KEY -ignition . . .. .. ... . e -
" SOLENOID = start, 12v {use C33025) . ............... ..
HEADLAMP ASSEMBLY - 12v (repairs page 77} ..........
" STARTER - bendix drive (repairs page 67} ...°............
CSTATOR e
SWITCH - neutrai start PTO .. _ .. JP

---------

.........

n

\ _
" e
—lM.—l_l._.l...A....I-Ai—l-d_i‘_l”..hm—l—l—l_l_lm—l_\-lmm—l—l—l_l_i_i—l—l—l—l.—.\.-.&.—a_‘—l

’August 1990

1




X
m
m

—
OO pWhN =

-t
ek

Y
F VRN

26670

Printed in U,S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS 73

ELECTRICAL SYSTEM
" Use S/N to S/N: .
226 - 14094020 to 14110325
. 446 - 14096200 to 14112435
448 - 14097625 to 14113810

DESCRIPTION | - - REQ'D

HARNES S - WITB - & o v vt e et mr e ettt e et e e et e i i s 1
CABLE -solenoid to starter. . . . .. ..ottt i Tt

CABLE - solencid to battery positive
CABLE - battery negative to ground
HARNES S - WATE . . ot ittt e e e e e e e e et
CONNECTOR = WITE L . ottt it et e et et e et e a e
CONNECTOR - Wire . ... .ot i ine i s
CONNECTOR - rectifier. . ... . ... ... ... ... e e
CONNECTOR - lights ... ... e e e
CONNECTOR - switch . ......... e e e e e e e
CONNECTOR -solenoid .. ............. [
KIT-holderand fuse ......... ... ... ... . e e e
FUSE-30AMP ............ e e e e e e e e e
BULB - Fight . ., i e e e -
SOCKET - bulb . . .. ot e e e e e e e
LOCATOR HALF - neutral start {see page 55} .. ..... e

. SWITCH - neutral light {see page D5) ... .. ... ... ooy

1
1

1

1

2

2

1

1

1

1

1

1

3

3

1

1
CONNECTOR - swWitch . . . . o ot e e e e e e e 1
SOLENOID - start, 12v (use C33025) . . ... . ... .. ... ... ... A 1
SENSOR -voltage .. ... ... i i e e 1
HEADLAMP ASSEMBLY - 12v trepairs page 77 .. ... .. ... ... .. 2
SWITCH - neutral start . . . . ... ... ...... [P 1
SWITCH - PTOlight .. ... ...ooovena. S 1
1

)

1

1

1

1

1

1

1

1

1

1

2

2

1

1

2

1

1

1

BATTERY - 12 v {use C31213) . . . ... ....... e

CAP - battary . ... .ot v i e e e e e
SWITCH - head [@mp .. . .0 oo e e e e e e e
SWITCH ASSEMBLY - ignition {inciudes key and mounting hardware) . . .
SWITCH ASSEMBLY - ignition {includes key and mounting hardware} . ..

KEY - ignition ... . ..o e
HOURMETER .. ... ... .. . e e
RECTIFIER - voltage 12v. .. ... ..... ... f e e e

.STARTER - bendix drive {repairs page 67} . ............... . . ...

STATOR .. . ... . i e e e e e
BREAKER CONTACT ASSEMBLY - ignition (repairs page 67) ... ... ..
WIRE - breaker contacts to coil [—F .. ... vt
WIRE - Spark plug. .. oo ot ot e
SPARK PLUG - includes gasket . . .. ... ... ... . ... . . .0,

GASKET -spark plug. - . - . oo oo e s
COIL - ignition, 12v ... .. e e e e e

CAP - coil ... .. L U AR
CLAMP - coil mounting . . . . .. e e e e e e e e e e e
RETAINER - cable . e

................................... "

WIRE - Solenoid lower mounting bolt to battery {(—) .. ..............
*Use before S/N:
- **Use 5/N and after:
226 - 14110138
446 - 14112151
448 - 141135656

' August 1990 :




REF.

— i ) md ot —) '
AHWN DO NRN R WN -

16

PART NO.

28410
14565
24814
24815
24813
25338
25486 °
14537
24460
27549
31947
30260
30262
30263
29650
30450
30279

30265
. 32178
26108
30275
31213
31044
29322
30530
32407
31623
31249
29733
24956
29990
* 29992
32299

’

28673
297562
25227
14- . 2568
20344
26670

CONOOOOOONDOOOOCOOO00aO0COZO00000000000000000

“"Printed in U.S.A.

31029 .

25845

MODEL 226, 446 AND 448 COMPACT TRACTORS

ELECTRICAL SYSTEM

Usea S/N and after:
226 - 14110325,
446 - 141124356
448 - 14113810

DESCRIPTION

CABLE - solenoid to battery positive . . . .. e e r e e
CABLE - battery negative toground . ... ... ... .................
HARNESS - Wil . . . .. . i i it i e it e e e et et e
CONNECTOR -wire . ........c. o T e
CONNECTOR - WiTe . .ttt e e e et e e
CONNECTOR -rectifier . . . ... ... .. i i it i e
CONNECTOR - lights . ..., ...t it ie i i inan
CONNECTOR - switch ............. A .
CONNECTOR - solenoid .. . ... ..t e e
KIT-body and fuse . ... ... ... . i ittt i ienn s -
FUSE-30AMP .. ......... e e e e e e e e e
BULB - light ... .. i i e e e e
SOCKET -hulb . . ... .. . . i e e .
LOCATOR HALF - neutral start (see page 55) .. ............... Ll
SWITCH - neutral light {(see page 55) .. . ... ... ..., .. ......... L.
CONNECTOR -switch . .. .. ... .. ... . . . i
SOLENOID - start, 12v (use C330258) .. ... ... . .. . uioon,
SENSOR -wvoltage .. ......... . ... ... ... ..... e e
HEADLAMP ASSEMBLY - 12v {repairs page 77} . .. .. .............
SWITCH - neutral start . . .". .. .. .. e e e e e e
SWITCH -interloc . ... ... .. ...... e e et e e
BATTERY - 12v ....... e e e e e e e .
HARNESS - seat interloc switch . . ... .. ... ... ...............
SWITCH -head lamp . ... ... .. .. e i,
SWITCH ASSESMBLY - ignition (includes key and mounting hardware) . .

KEY - ignition .. ..... . e e e e e e
HOURMETER . . .. .. ... ittt it e '
RECTIFIER - voltage 12v. . ... ... .. o i e
STARTER - bendix drive (repairspage 67} . . .. ... .. ... ... ... .....
STATOR .................... N e
BREAKER CONTACT ASSEMBLY - ignition (repairs page 87) . ... .. ..
WIRE - breaker contacts tocoil {—) . ..... ... ... ... ... ... e

SPARK PLUG - includes gasket . . .. ... T e

GASKET -spark plug. . . . .. ... . . i,
COIL - ignition, 12v {uses #12-32 nut on terminals) .. .............

CAP -coil ... ... .
CLAMP - coil mounting . .. ... .. P [
RETAINER -cable. . . ... ...... .. ... . .. e
WIRE - Solenoid lower mounting bolt to battery {—) .. .............

REQ'D

c
1

August 1990

3



I MODEL 226, 446 AND 448 COMPACT TRACTORS 77
.ELECTRICAL SYSTEM HARDWARE
REF. PART NO. DESCRIPTION . REQ'D
1 NSS . NUT - switch mounting 5/8’' (use C32396 and C32397) ............ 1
1 C 23330 NUT -switch mounting 9/168" ... ... ....... .. ... .. ... ... 1
2 C' 23012 LOCK WASHER - |nternal 100 T+ {2 TS 1
3 129- 36 NUT-#8-36.................. e e e 2
. 5 129- 15 NUT - #6-32 hex .......... T e e e e 2
6 192- 15 LOCK WASHER - #B . .. . ... i it et it et e e e e e s 2
7 182- 571 SCREW - #6-32 x 1/2"" panhead, black ....... ... ... ............. 2
8 129- 37 NUT - #10-32 hex ......ciiiiiinnnnnnn... e e e e 4
g 173- 210 SCREW - Na. 10x 1-3/8" ... ... i i s e 3.
10 193- 57 LOCK WASHER - 1/4"" external tooth . .. ........................ 4
11 129 101 NUT - 1147 - 20 hexX ..ot e e e e e e e 2
12 111- 139 BOLT - 1/4" - 20 » 1" round head, square neck . . . . .. P 2
13 “182- 19  LOCK WASHER - 1/4% . . . e e e e e e 4
- 14 192- 18 LOCK WASHER - No. 10 .. ... . i i i 3
15 129- 27 NUT -No. TON.F.hex ... ... . o i PR 4
16 193- 98 LOCK WASHER -No. 10 ... ..iit i PR 2
) 17 111- 202 BOLT - 5/16.°x 3/4” N.C. round head, squareneck ................ 1
. * 18 111- 108 BOLT - 1/4'" x 3/4”" N.C. round head, square neck ... .. ... .. 1
' 19 ©129- 102 NUT - 5/18" N.C.hex ... ...t e, 1
i 20 182- 10 SCREW'- No. 4-40 N.C, 7/8" ... .. e e e e e e e L UAR
21 129- 13 NUT -No. 440 hex ................. e e e UAR
'\ 22 192- 13 LOCK WASHER-No. 4 ......... U A UAR
' \@) e 23 C 24089 COVER-termibal................... SRR e 1
-;;___‘f:: 24 *113- 2 BOLT-1/4"-20x3/4" hex ......... S ) 2
- - i 25 413- 17 BOLT-1/4" - 20 x 1-1/4" hex ............... e 1
=‘E~...—.-’: 26 “182- 147 BOLT -#10-32x3/4". ............ e 2
VU 27 C 19521 CLIP - wire holder, headlight . . ... ... ... e 2
@ : & ' 28 C 30276* PLATE -switchmounting . ............. e e e e 1
" . é 29 195- 518 WASHER - 174" ... .. ... H D D 4
' * , “Use SIN:
226 - 14094020 to 14094129
: . 446 - 14096200 to 14086325
—— : o ) 448 - 14097625 to 14097742
- ) _ -HEADLIGHT ASSEMBLY AND REAR REFLECTOR
o _ o 1 131- 629  NUT -speed type "L & ittt e i e it et e e 4 3
N - 2 187- 1334 SCREW - No. 8 x /2 self—tapplng. round head Phillips .. ... ........ ) 4
C 32178 HEADLIGHT ASSEMBLY .. . ... .« . .. e 2
3 NSS '~ RECEPTACLE - headlight {order caxze) L DU
4 C 28932 BULB - headlight . . .. .. ... ... 1
5 C ~ 14304 - GASKET -headlight.......... ... .............. e e 2
& C 22573 LENS - headiight . . ....... ... ... ... .. ...... e e L]
7 C 30942 REFLECTOR - red, rear fender . .. .:..... e . 2 !
Printed in U.S.A. ) _ : August 1890

N ’ } o . :




DFF

| I.IGN 55 (]:

Ta

&

BRAKE\- mosL 1 O% LIF? HDE OF TRACTOR
] PARKING BRANE LOCK

TH ERAACE-AFPLY BAAXE AKO PUEN LOCK DOWM
TO AELEASE- RUSH BRARE PEDAL B0WN

- —

© BABM-GADT

o

REF.

OO~~~ E DW=

—_
— -2 )

PART NO.
C 26877
C 26699
321- 4767
c 27179
C 27183
321- 1788
C 26946
c 27178
c 27182
C 27176
C 27181
" 321- 6659
' NSS
C 26656
C 26657
/

Printed in L.S.A.

T—.

-

MODEL 226, 446 AND 448 COMPACT TRACTORé

DECALS
Use Before S/N:
226 - 14058070
446 - 14060735
448 - 14062610

DESCRIPTION

DECAL - instrument panel
DECAL - fuel gauge
DECAL - hydraulic réservoir
DECAL - hood (448) L.H, .
DECAL - hood R.H. (448) shown
DECAL - shift range
DECAL - clutch brake
DECAL - hood (446} L.H. ‘
DECAL - hood R.H. (446} shown
DECAL - hood L.H. {226) shown

-

....................................
........................................
........................................

DECAL - hood (226) R.H. . . ... .. .. i

DECAL - "caution’”
MEDALLION - ““Case’ {use C30539)

DECAL - air cleaner {448) shown .

DECAL - aircleaner (226, 446). . ... ... . ... ... .. .....

79
REQ'D
1
1
1
- 1
1 EY
-1
1
1
1
1
1
1
1
......... 1 .
1
LY
August 1890 SRS




HOOD LATCH ]
s e Rl -
o uents O » v

MENITION TS

START (T

ATTACHMENT DRIV

HYLIFT» CHOML THROTTAE

10
1M1
11
12
12
13
14
15
16
P SR G G W T T W L sl Vo ¥ “ ’ N
i e e i Ta o
I o
‘ [T 5. r ¥ .
N ) .
. @ABOLINE . N
Q oMLY I . )
- F *
T (o)
B
| F L)
v o
E
L - ® |
- @ —
L E

REF.

COEONNDOUhWN =

N

—

PART NO.

C 29740**
C 27944
C 26699
321- 4767
321- 1788
27871
27917
27922
27919
27923
27920
27924
6659

OO O0O0n

26656*
26657*
27962
27963
27956*
27958*
27959%
29202**

QOO0 O00

Printed in U.S.A.

Yoo
MODEL 226, 446 AND 448 COMPACT TRACTORS.

7 B

-

'DECALS,

. Use S/N: .
T .. 226 - 14058070 to 14094020
- C 446 - 14060735 to 14096200
448 - 14062610 to 14097625

2

DESCRIPTION

DECAL - instrument panel (shown) . ... ... ... ... . . . uieinnnn..
DECAL - instrument panei

DECAL -fuelgauge . .. ..... .. .. ... ... it iiiiiineannnn.
DECAL - hydraulic reservoir .. ......... Pt e e
DECAL -shiftrange - ... ... i ittt ii e
DECAL -brake .. ....... ... it iierannnnn..
DECAL - 226" hood L.H. {shown) ... _ ... .....................
DECAL - “226"” hood RH. ................ e e e
DECAL - 446" hood L H. {(shown) . ....................... .
DECAL - “446" hood R.H. .. ..% ... ... ... .. ... ....... T
DECAL - "448"" hood LH. (shown} . ........................
DECAL - “448”" hood RH. .. .......... e e e e e e
DECAL - “Caution’’ . ... ... . . . . it e e e,
MEDALLION - “Case’ {use C30538} ............. e
DECAL - air cleaner (226, 448). . . .. . ... ... . . . . ...
DECAL - air cleaner {448) shown . ... ...... ... .. ... ... ... 0. .u..
DECAL - “Ingersoll’” stripe LH. {shown) . .. ..................... .
DECAL - “Ingersoll’’ stripe RH. . ............ e N
DECAL - seat back “*226 hydriv'’ ... .. .. e el
DECAL - seat back 446 hydriv’™ .. ... ... ... . .. . e
DECAL - seat back ‘448 hydriv"’ . ... ... .. ... .. ..
DECAL - seat back "‘Ingersoll” ..... ... e e e

*Use befare S/N:
**Use S/N and after:
226 - 14071775
446 - 14074175
448 - 14075830

.....................................

.
_l_‘l_ﬂ-é—\—\—\—\d—ld-ﬂﬂ—‘%d—i—\-—l—l—lﬂ
- '

1)

&

August 1990

i
Y




" BAULKE ~rwoss, o LT g o TRACTOR

" 4] PARKING BRAKE LOCK N
To EmAARE LT BnzE S M 00K DOwE

VO AILLARE -SuSe SALKE PEDAL BTN

B
| S
i
- U
? | E
L
- {.\ man
-~ E FAHURE TO CRSERVE THESE PRECAUTIONS
M COMRLD REBULT N INLHWRY,
= = (@)
| ] |
.
. %
d
1
‘1?
I LA 4

GABOLINE
ONLY *

RikCt 30iCTOR

" REF.

COONNIOAARWN -

e
WNMN=0O

PART NO.
C 31050
-C 26699
321- 4767
321- 1788
c 27871
C- 27917
cC 27922 -
C 27919
C 27923
C 27920
C 27924
321 6659
NSS
C 30274
C 27962
C - 27963
C 32093
Il
£+

Printed in U.S.A.

. MODEL 226, 446 AND 448 COMPACT TRACTORS

-

DECALS (English) -
Use S/N fo S/N: .
226 - 14094020 1o 14110325
446 - 14096200 to 14112435
448 - 14097625 to 14113810

DESCRIPTION

DECAL - “Ingersoll’ . .. .. ... .. .. i i P
DECAL -fuelgauge . ... ... .0 ieainnnns e
DECAL - hydraulic reservoir ..., . ... ... ... ... . i
DECAL -shiftrange ... ... . i et iiiecananns
DECAL -brake . . .. ... . i i i et e
DECAL - ‘*226'' héod L.H. {shown} .. ... v e e
DECAL - “2268" hood R.H. . .......... .. i i
DECAL - “446°" hood L.H. {shown) ................ e e e
DECAL - “446" hood R.H. . .. .. . .. ... .. i e e
DECAL - 448 hood L.H. {shown) ............................
DECAL - “448' hood R.H. . ... e et e e et el
DECAL - “Cautidn”™ .. ................ P
MEDALLION - ““Case”” (use' C30539) .............. e
LENS - display .« .. .oooeennnnieeee e T e
DECAL - “Ingersoll’” stripe LH. {shown} ... ................ RN
DECAL - “Ingersoll’”’ stripe R.H. .. ... e e e e
DECAL -Seat back . . ... ... ..ttt e e s

-,

S O N P U W S T (e W S S

S ' , August 1990




. - "o mh @
w : Ll

S

QABOLINE
aMNLY

@ :
N F .
»
F
v
K3

ALWATE LODS SRTRID TRACTON 6RO
ML,

e FLACK TRAVEL COWTWOL ¥ MELTRAL WawCy SULICTON)
M o

EEa | B B

" REF.

DORAADDHO WK =

PART NO.

C 31050
C 26699
321- 4767
321- 1788
c* 27871
C 30960
C 30961
C 30964
C 30965
C 30966
C 30967
321- 6659
C 30539
C 30274
C 32093

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

DESCRIPTION

DECAL -

- - - -

~ DECALS
Use S/N and after:
.226 - 14110325
446 - 14112435
448 - 14113810

“Ingersoll” .. ........... e e ey

DECAL - fuel @auge . . . ... it it e e et e e
DECAL - hydraulic reservoir .. ........ ..., .
DECAL -shift range .. - - - .. oottt i e e e
DECAL -brake . .........ouvuineenunn, P,
DECAL - 226" hood L.H. {shown} ................. e e

DECAL -
DECAL -
DECAL -
DECAL -
DECAL -
DECAL -

2267 hood R.H. {shown) ... . ... .......... R .
“4486'" hood L.H. ishown) ... ... . ... ... ... . ... ... T
“446" hood RH. ........... e [P
“448'" hood L.H. [shown} .. .......... % ... ......... "
“448" hood R.H. .. ... ... .. ..
O aUON . L . e

MEDALLION - V' ... . . . . . e Qo i s
LENS - display ............ e e e e e e e e e

DECAL -

seat-back . . . ... e

REQ'D

— ek ol et et md b e b —b 3 b
!

. August 1980

- 4




- . MODEL 226, 446 AND 448 COMPACT TRACTORS | 87
J26 THREE POINT HITCH FRAME, LIFT RODS AND ARMS
? REF. PART NO. _DESCRIPTION . . . REQ'D
1, -~ C 19740  HITCH PLATE ASSEMBLY ... vi it it e e e e et 1
2 219- 405 FITTING - lubrication .......... e T ST 2
- C 24447 ROD ASSEMBLY -RH. IHt .. ........ .. . . . i, 1
3 C 14722 NUT - diftrod .. ... i e e e e 1
4 C 14724 ROD ASSEMBLY - R.H. fift ... ... ... . . . i, 1
5 138- 3¢8 PIN-rall 1/4" x 3" . ... .. . . Y. . .. R 1
6 132- 91T PIN - cotter 3/16" x 1" .. ..... e 6
7 135- 541 WASHER - plain 5/87 .. .. ... et e e e e e et 4
8 C 14715 ABM -IHt. .. ... .. .. et e e 2
9 C 14991 CHAIN - 1O liRKs . ... . i i i e e e e e e 1
0 113- 118 BOLT - B/16"" x 6/8" N.C. hex, Zinc . . ... -.... ... oiniiiin on.. 2
11 131- 176 NUT - lock 5/16:' N hex. .. e e e 2
12 C 28985 PIN-retaining " . ....... 00t e 2
13 C 28222  PIN -retaining . . ... ... e e e 3
14 € 14725 ROD - lift L.H. ..o e 1
15 C 14717 PIN - clevis. . . . e e |
C 14712 LINK ASSEMBLY . .. . e 1
16 C 14703 - . CENTER TUBE ASSEMBLY ... .. ... - ... ... ... I
17 £ 14709 BALL END ASSEMBLY - R.H. thread ......... e e e 1
T 18 C 32427 BALL END ASSEMBLY - LH.thread :....... ......... T 1
19 138- 59 PIN - roll /8" x 7/8™ . . . 2
20 C 16128  PIN - clevis B8 X 3 . 1
& . .
- J26 THREE POINT HITCH CYLINDER AND DRAWBAR MOUNTING
1 C 19740 HITCH PLATE ASSEMBLY .. ........... ..ot . 1
2 C 26188. PIN - lower cylindermounting . ... ...... .. . . ... . . ..y 1
3 C 14876 PIN -uppercylindermounting . .. ........ ... .. .. ... ........0 1
- 4 132- 2310 PIN - cotter 178" X 17 e e 3
5 113- 417 BOLT - 1/2" x 1-1/4" N.C, hex, zinc. . ... ..o ot ee e 2
e
P I 1
{ L T
P e A
: R v %o
g 4
| [ = |’
B i @ *
|k li: \ : .
T T .
L
T e
{
. | . t
Printed in U.S/A. ’ , August 1980
Jl




BWN =

REF.

DAL=

. PART NO.

221- 1139
221- 1375
C 25369
C 25368
218- 5479
NSS

C 30054

NSS
C 14588

. -22- 844

129- 1056

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

DESCRIPTION

NIPPLE - 1/4"" x 3"

ELBOW - 90 degrees
HOSE - hydraulic, short
HOSE - hydraulic, long
FITTING - “T'", swivel {includes 218- 5004 “Q'" ring)
CYLINDER ASSEMBLY (use C26494 and C30049)

KIT - seal

BRACKET - hitch adapter torder as machlnery itern)
PIN - drawbar

BOLT —_1/2”

NUT - 12" -

F27 HITCH ADAPTER

....................

J26 THREE POINT HITCH HYDRAULIC CONNECTIONS AND COMPONENTS

....................

3

August 1990



MODEL 226, 446 AND 448 COMPACT TRACTORS : 91

K22 SLEEVE HITCH {226) and K24 SLEEVE HITCH (446, 448)

REF. PART NO. DESCRIPTION REQ'D
1, NSS FRAME ASSEMBLY (K24) shown iorder as machinery item) .......... 1
1 NSS . FRAME ASSEMBLY (K22) {order as machineryitem) ................ 1
2 C 25371 ABM-ift........... ... .. ...... e e e e -1
3 195- 541 . WASHER - plain 21/32" . .. ... . .. 2
4 C 10898  PIN -retaining ... ... .. e e 2
- B C 14458 BRACKET -hitchmounting RH. .. ... ... ... ... . ... ..... . 1
) -C 25789  BRACKET - hitchmounting LH. ... ..o . ... ... ... ......... 1
6 113- 2400 BOLT - /2 N.C. hex, zine 1-3/8" . .. .. 0. . e, 6
7 192- 23  LOCK WASHER - 1727 ZInG .. .. . e e e e e i 6
8 C 28382 PLATE-Tiftlever . ...... ... . it R
9 C 14568 PIN-drawbar........... e e e - 1
10 129- 105 NUT - 1727 N.C. hex, 2ING .. . ... oo 4
11 192- 545  WASHER -plain 3/4"° ZinC . . ... ... 2
12 132- 306 PIN - cotter 3/16°" x 1-3/4" .. ...... PR 2
13 22- 844  BOLT - 1/2” x N.C. hex, zinc 2-3/4"" ... ..... . .. . ... . ..., 2
14 - 113- 417 BOLT - 172" X 1-1/4" heX . ... oo o e e e e e e e, 2
s
{
- ‘:'\,\.
R
1
Printed in U.S.A" ) - August, 1990
) n A N
; | ; '
3
i Z

-



. MODEL 226, 446 AND 448 COMPACT TRACTORS

92

K10 WHEEL WEIGHTS (446, 448)

PART NO.

REF.

WEIGHT - wheel, 75 Ib. {order as machinery item) ...............

DESCIPTION

T T T S

WASHER - 1/27 . e
BOLT - /2" x 6" round head, square neck ................ c....

NUT* 1/2" NC.heX « oo ee e

1182
533
5256

195-
T11-

NSS
131-

K8 WHEEL WEIGHTS (226)

~

DESCRIPTION

. PART NO.

REF.

?

WEIGHT - wheel 55 Ib. {order as méchinery’ item) ..

NUT

©

S 2 N doCk . o e e e e e

12" .. ..

carfiage . . ..... ... . ...

WASHER
BOLT -
BOLT

3258
— 1010 0
.t (=]
m
0 = U —
Nmo~—
2= 0
N
2

@
»
Lo
X
NN
S e
- —
1

August 1990

Printed in U.S.A.




94

tonen
7

* MODEL 226, 446 AND 448 COMPACT TRACTORS

REF.  PART NO.

1 C 16581
2 ¢ 17181
3 cC 17162
4 13- 417
5 195- 533
6 129- 105
7 192- 23

REF. PART NO.

1 C 17859
2 C 17863
3 C 17860
4 C 17636 .
5 - 37
6 13- 207
7 129 103
8 192 21
9 19 525

K18 FRONT END WEIGHT BRACKETS

DESCRIPTION
- BRACKET - mounting. ....... e .

BRACE-rear .........ccuvivvinnnnns eareereniaaaa
BRACKET -weightmounting .......................
BOLT-1/2"x1-1/2"N.C.hex,zinc ..................

WASHER-1/27ZINC . ... . oo ii e T

H13 WEIGHT BOX

" DESCRIPTION N T
FRAME -{weight box.......coooiiiiiian, e
BOX-waight ......coviiiiiiiiiiinn,. .
SUPPORT -weightbox ...................... v
PLATE-hiteh.....................coot.. PR

« BOLT-3/8" x 1" round head, squargneck e e
BOLT-3/8" x1"N.C.hex......... et irasarreeeaes
NUT-3/8"N.C.hex........... e e
LOCKWASHER-3/8"..........cciiieine, e
WASHER-3/8" ... i e .

- & -

i 1’
{

............

95

oo

. REQ'D

Ceriaasans 1

..........

...........

AP R N X P

. August 1990

a



1
. ! .k ‘ MODEL 226, 446 AND 448 COMPACT TRACTORS . 97
: 3
: - « L M17, N17 HYDRAULIC PTO
PR o : : . (M17 for 226) (N17 for 448, 448) _
- PTO HOSES AND MOUNTING BRACKET
REF. PART NO. ~ DESCRIPTION . . REQ'D
1 C 32200 .BRACKET - valve mounting. ....... P e R 1
- 2 218- 520 FITTING - workport, 90° elbow 7/8"' - 14 x 1/2" NPSM swivel ....... 2
"3 218- 5107 FITTING - inlet port, 7/8°" - 14 x 7/8'* - 14 fiare, 90° adjustable elbow . . 1
4 218- 5062 FITTING - outlet port, 7/8"” - 14 x 7/8"' - 14 flare, straight .. ... ..... 1
5 C 32403. HANDLE-wvalve ............... et i e e e 1
N 6 "C 26020 GRIP-handle . ... ... . . e, 1
7 C 32423 HOSE-pumptoPTO 56" (M17) 226. ... . ... . 0. 1
7 C 32424 ° HOSE - pump to 54" (N17) 446, 448. ... ... ... .. .. . .. ... 1
8 C 32209 HOSE - PTO to travel valve 32" (M17) 226 . ........oovnuunonn.. 1
8 C 32210 HOSE - PTO to travel valve 34" (N17) 446, 448 . .. ............ ... 1
V. - 9 G 32211 BRACKET - handle gquide . . .. .............. R 1
S~ - 10 131 101 BOLT - 1/4” - 20 x 5/8" carriage:. . . . .. ..o, 2
11 131- 934 NUT - 1/4" -20flange 1ock . .. .o oot it e e i e e, 2
& 12 C 32332 CLAMP -tube (M17)226........ f e e e e 1
ol 13 113- d03  BOLT - B/168™ - 18 x 17 . L i e e e i 3
‘ ﬁ’ 14 185- 521 WASHER - B/16" . . . . e e PRV 3
' 15 192- 20 ;| LOCK WASHER - 5/16" .. ... .. i e i i 2
16 131- 911 NUT -5/16" - 18 flange lock . . ... ... e e 1
17 C 322714 PIN -clevis 3/8"7 x 1-1/2" . o e 1
. 18 C 28105 RING-retaining . .......... ... ... ittt 1
19 € 28964 PIN -clevis 3/167 X 17 oo vt i it e e e e 1
_ @ \ | 20 c 10883 l;:_tt\_lT-msléfetz G 1
T ’ ' 1 18- - hydraulic Swivel . e 1
~ @ \® . . 23 C 32213 CLAMP -tube ... . oo S 1
- . ) - : C \ 22947  TIE - nylon .. e -1
. .
- ' PTO VALVE
H
1 C 30048 VALVE - hydraulic ............ e O ST 1
2 C 26706 WIPER - spool . . . .. e e e e e e 1
3 C 26707 RING - quad .. ... e 2
4 C. 26722 " SPACER -endcap ..... e e e e 1
B 195- B26 WASHER .......... .. e e e e e e e e e e 2
"6 C 26724 SPRING -centering . ........ ... .. ..., e ‘ 1
7 C 26725 BOLT -shoulder . ................... N e 1
8 C 726726 - BONNET -endcap ............... e 1
g 165 143 SCREW - 1/4”" - 20 x 3/4" socket head ....... e e e 2
10 ., 186- 142 SCREW - 1/4" - 20 x 5/8" sockethead ....................... 2
11 cl 26727 RETAINER - 588l ... o. . ottt 1
12 C 26708 POPPET -relief . .. ... ... . . o 1
- 13 C 26709 SPRING -relief ... ... . .. . . . e e 1
14 C- 26710 WASHER - aluminum, seal . . ........ ... ... ... ....... ... ... 1
16 C 2671 SCREW - adjustment, relief .. ... ... ......... e e 1
16 C 26712 NUT -cap, relief .. ... .. .. ... ... . . . . 1
: 17 113- 5 BOLT - 1/4" x 11727 .. ....... e e e e e e e e e e 3
18 129- 101 NUT -1/4" .. ... ........ L 3
19 192- "19 LOCK WASHER - 1/4” ... ....... e [ 3
i
%
Printed in U.S. A. ~ : August 1990




i K MODEL 226, 446 AND 443 COMPACT TRACTORS : 98
J17 - L17 HYDRAULIC PTO KIT
REF. PART NO.  .DESCRIPTION U " REQ'D )
1 C 30044 VALVE-PTO control .. ... .. ... ... ittt 1
2 218- 457 FITTING - straight 3/4" NPT x B/8" tube ... ... .................. 1
3 218- 494 FITTING - elbow 90 degrees, 3/4’" NPT x 5/8" tube . ... ... ......... 1.
4 218- 927  FITTING - elbow 90 degrees, 1/2'° NPT x 1/2" female swivel .. ....... 2
5 C 23337 BRACKET -valve mounting. .. ...... ... nininnnninnanan 1
6 113- 206 BOLT -3/8" x 3/4" N.C. heX .. .. .ttt it ittt enannnnass 4
7 - 192- 21 LOCK WASHER - 3/8" ... s it i i i i it et e 4
8 C -25343 TUBE - PTO valve to travel control valve (L17) 446, 448 ... ......... 1
8 C 23888 TUBE - PTO valve to travel control valve (J17) 226 ................ 1
9 C - 26344 TUBE -pump to PTQ valve (L17)} 446, 448 ... ................... 1
9 C 23962 TUBE-pumptoPTOvalve (J171226.................. [ 1
10 218- 5232 FITTING - 90 degree swivel elbow flare 3/4" NPT x 5/8" tube ........ 1
11 113- 103 BOLT-5/167" x 1" N.C.hex ...... ... . . . . i 2
12 195- 521 WASHER - B/16" . . . e 2
13 192- 20 LEOCK WASHER - B/16™ .. .. ... . it i i et 2
i | ;
= - ‘k"
[ ]
- . . ¢
-
- - S Printed in U.S.A. | . , August 1990




REF.

RSN L WN =

b Wh -

\

PART NO.
C 30044
C 118:
132- 5

. C 28875
C 19422,
NSS

. 192- 19
NSS
C 11895
95- 4.
75- 48
C 11893
C 11901
C 11892
C 11886
C 11887
169- 88
C . 19423
221- 842
C 28700
C 28716
C 28698
211 - 11
C 18417
C 28696
C 29045
C 26266
C 25572
NSS
C 25791

C 25792
113- 417

Printed in U.S.A.

BRACKET - mounting, front
WEIGHT - 40 Ib. {18 kg.) {order as machinery item)
BRACKET - mou :
BRACKET - mounting, rear, lower
BOLT - 1/2" - 13 x 1-1/4"" hex

MODEL 226, 446 AND 448 COMPACT TRACTORS

- J17 - L17 HYDRAULIC PTO VALVE

DESCRIPTION
VALVE - control

SEAL - U" cup ‘

PIN - cotter 1716 x 142" .. ...

PIN - handle
BRACKET - handle

LOCK WASHER - 1/4" ’

..................................

BODY AND SPOQL ASSEMBLY - {use C30044 valve) ... ........
ADAPTER -spool .......... ... ...... e e, e
WASHER - plain 1/4"" . ... ... . . it AN
SCREW - 1/4" x 1/2" round head . . . ...« o ittt o
COVER -detent .. .......... ..t e
PIN - detent . .. ... ... ... . ittt et e e et e e

WASHER - detent spring .. . ... PN e e e et e
CCAP-detent.......... .ot o
SCREW - cover No. 8 - 32 x 2-1/4" fillister head..j[ .............
LEVER -valve . ...... ... .o
PLUG -relief 3/8 " pipethread . . .. ...... ... ... ... ... .......
SHIM - .010” {0.26mm) thick ........................ ‘e
SPRING -relief .. ..... ... ... i e e
SHIM - .020" thick (0.51mm) ... .. ... . ..., . ... ... ... ...
BALL - relief 3/8 (9.53 mm)................ e
SEAT -relief L ... e e
“"O'RING -reliefseat. ... ...... ... ... . .. L,
KNOB -handle . ................. .. .... e e
BUSHING - nvlon. . ... .. S e e e e

L11 WEIGHT KIT - -

...........................................

.....................................

SCREW - 1/4' x 5/8" N.C. special head (use 165-143). .........

.

O e i e L el L R ]

Mg, 1ear, UPPEr . . . . e e e

101

L T T e T

(Y

e
[

RS -

- August 1980

b B




102

REF. .

-—
N

WodJhomp Wi

PART NO. W DESCRIPTION

VALVE - flow control
“0" RING -
RING - snap

LEVER - valve

C 23618
C 28217
¢ 28710
C 18720
C° 28251
13- 12
131- 1180
218- 485
218- 445
C 25390
C 33008
C 23407
C 23600
C 33007
C 26181
c 18721
214- 254
C 23879
C 25392
' C 33010
C 33011
C 25391
113 2
218- 545
C 18719
218- 5229

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

FLOW CONTROL VALVE KIT B

KNOB - lever

BOLY - 14" x2-1/2"" N.C. hex
NUT - lock 1Iﬂ-" N.C. hex
FITTING - elbow 30 degree 1/2'" pipe thread
FITTING - straight 1/2'" pipe thread . t s
TUBE - flow control valve to tube (L19, M19) . . ............. e
TUBE - flow, valve to PTO, front half (N19)
TUBE - bypass port to return line
TUBE - flow valve to tractor valve (L19, M19}
TUBE - flow valve to tractor valve {(N19)
TUBE - heat exchanger

CLAMP - hose

L19 {226)* -
M19 {448, 448)* ,
N19 (226, 446, 448)** i

shaft 3/ 1.D. x 16/16" 0.D. x 3/32" ... ... ...
PURDRE N P

..............................

..............................

.......................................

TUBE - PTO valve to tube [L19, M19) {226} . . . ... ... . ... ... .... .

TUBE - PTQ valve to tube (M19) (446, 448)
HOSE - 'flow valve to PTO, rear (226} (N19) ,
HOSE : flow valve to PTO, rear (446, 448) (N19} . .. ...............

PLATE - adapter
BOLT .- 1/4" - 20 x 5/8" .

...........................................

FITTING - 45° elbow 5/8' tube x 3/4"" NPTF {use to replace outlet
N PTO valvel (N1 . L. e

DECAL - valve, “‘slowffast . _ .. ... ... ... ... ...

FITTING - 90° swivel 5/16" x 1/2'' - 20 (N19) for hose clearance

at T fitting

*Use before 5/N:
**Use S/N and after:
226 - 14093640
! 446 - 14074315

448 - 14075995
/

:

N_A._o__a_a_._..—l..nn.:pml:.s_:”m.-l

103

REQ'D /

PR =t b kb

— ok

Aug'ust 1980




. @sz“"‘-

104 . ' ‘

:ﬂ‘ "’}"" -

REF. PART NO.

1 C

2 - c-

2 C

3 NSS

3 C
-4 C

5 218-

6 218-

7 218-

8 218-

9 218-
10 218-
11 NSS
12 218-
13 218-
14 218-
15 C
18 218-
17 218-

24995
24980
25341

24991

24994
5062
5007
5066
5006
5117
5006

50086
5251
5007

28487
5406
5254

REF. PART NO.

1 C 24995
2 C 25341
3 CcC 27806
4 C 249954
5 218- 5062
6 218- b0O0D7
7 218- 5066
8 218- 5006
9 218- %117
10 218- B00OG
11 . 218- 52564
12 . 218 5006
13 218- 5406
14 218- 5007
15 C 28487
16 218- 5107
17 218- 5007
Y
A
!

Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

L7 HOLDING VALVE (226) *
M9 HOLDING VALVE (446, 448}

DESCRIPTION

VALVE - holding fincludes item 15}. .. ................ e .,
TUBE -valve to valve (L-T) . . o o oo e e i e e e e
TUBE -valvetovalve (M) . ... ... ... ... ... i
TUBE - valve to valve (M9) {use C27806, 218-5107, 218:-5117) ......
TUBE - valve to valve (L(ﬂ)) :
TUBE - valve to Motor Y . . . . i ittt cne e ey
CONNECTOR - straight, male . ......................... T,
HO " RING . . o et e e e e e e e e .
CONNECTOR - straight, male . ... ..... ... .. .,
L L = 1| AN

...................................

ELBOW - adiustable . ... oo oivt et ie et e '

O RING . . e et e e

“CONNECTOR - straight, male {Use 218-5406, 218-5264) . ... .. .. S

PO RING . . e e e
CONNECTOR - straight, male/ffemale swivel ......................
YO RING . .. e e e e e
YO RING -end CaPS . . Lo e e e e e
CONNECTOR - straight male . . .. ............... .. e

CONNECTOR - straight, male/female swivel ....... .. e

N9 HOLDING VALVE (446, 448)

DESCRIPTION
- VALVE - holding (includes item 15) . .. .. . ... ...,

TUBE - valve 10 VBIVE - . . .t e e e e e
TUBE - valve t0 valve . . . .. o e e e e e e e e,
TUBE - valve 10 MOTOT . .. o i o et e e e e e e e e
CONNECTOR - straight, male .. ........... ... . .,

O RING . .. e e e e
CONNECTOR - straight, male ... .... S [,

PO RING . . e e LU

CELBOW -adjustable . ............. .. ...

“O"RING.............. PP
CONNECTOR - straight, male/female, swivel . .. ...................
T RING . .. e e e
CONNECTOR - straight, male . . ... . e e e
O RING . L T e
YO BING - end CADS - - .. e e e e e e
ELBOW - adjustable . . .................... e S
O RING . L e e e PR

106

REQ'D

-ﬂ—lmq.l—l_lv—l—h—l—lmflw-.ld—b—l_ﬂ—l

REQ'D

— ot P e b B b b ok \) = 2 L

Auygust 1990 -




,,.

ROTATING MACHINE PARTS
ETAY id

e TSNS

ENTANGLEMENT Adety IMJURY

DRIVE BELT INSTALLATION

ATTACHMENT .
PR E CLUTE -

OCELRA D WN -

REF. .

REF.

-
QUM WN—

MODEL 226, 446 AND 448 COMPACT TRACTORS . 107

L29 PTO MOUNTING FFIAME SHIELD, IDLERS AND GEAR COVER

PART NO.

C 25800
C 25815
221- 4
113- .3
‘195~ 521
131- 1180
cC 25817
121- 108
C 25370
113- 206
193- 68
195- 103
C 25822
C - 28308
C 26090
-113- 412
131- 185
195- 541

132- 318

C 16870

PART NO. _

C 25806
C 26807
195- 2131
C . 25808
c A 28258
C 25828
C 25814
B3- 68
C 28260
t13- 206
192- 21
17666

16516
10810
25641
25810
25813
28289
131- 13N
321- 6379
C 28354
Cc 17482
C 23539
C 23538

OO0 000

28971

DESCRIPTION

FRAME - mounting-

COVER-gear.........

PLUG ~0ll .t s i e e e e e e e .
] -20x 347" hex ... . e e i
WASHER - 5/16"" . ... ..

BOLT - 1/4"

NUT - 1/4"" - 20 hex -
SHIELD - PTO.........
BOLT - 5/16"" - 18 x 1/2"

PULLEY - "V’ groove. ........... e 4

BOLT - 3/8" -

16 x 3/4"*

" LOCK WASHER - special

WASHEH V- R

ARM - idler

BUSHING -

sleeve , . ..

PULLEY - flat idler .. ...

BOLT - /27 - 13X 1-3/47 heX .+ ottt et ie e ieeie i nnns

NUT - 1/2* lock, hex . ..
WASHER - 58" .. .. ...

“PIN - cotter 5/32"" x 1'" .

SPRING - tension ......

.........................................

.....................................

....................................

.....................................

......................................

REQ'D

~special .............. e e

.....................................
T N L L T T I T T I N S B R T

.....................................

......................................

....................................
....................................

b ok ok ok b ok B ek d e ) md () =t (D (D (D b = 2
. ’ \

.....................................

L29 SPINDLES, DECALS AND BELT

DESCRIPTION

HOUSING - PTO shaft ...

WASHER - thrust .. .. ..
WASHER - gpacer .. ...
SHAFT -spline .. ......
RING - retainer . .......

‘BEARING - roller, ... ...

GEAR - driven ........

SET SCREW -
KEY - 5/16" x _
BOLT - 3/8” - 16 x 3/4" hex . . . ..

20 ...

LOCK WASHER - 3/8"° ..

. HOUSING - spindle . . ... :
BEARING ... ... PP e e e .

RING - retaining ... ....
SPACER - béaring . . . . ..
WASHER -.spacer ... ..
SPINDLE - input . .. ....

PULLEY -spindle . ... .. ... . i i ST .
KEY - 3/16% square x /B . . .. . . e e

NUT - 3/4" -
DECAL - “'Case”

16 lock, hex

DECAL - “"Warning’” . . ..
DECAL - drive belt .. ...
BELT - drive {446, 448) .

BELT - drive

Printed.in U.S.A.

(226) .....

38" ...

......................................

learly production) . .. . ... ... . ... .. .. oL,

.....................................
....................................
....................................

......................................

....................................

.....................................

I

...................................

i

_i..-I-.l.-l—a—J—I—I—IM'-—OMM_Imm—DN—IN.—ld.-AN_I L

....................................

- o ., August 1980




109

NUMERICAL INDEX

REF.

PAGE’

NUMERICAL INDEX

REF.

108

" REF.
NO.

PAGE
NG,

i

PART
NO.

REF.
HO.

FPAGE
NO.

PART - ]
NO.

REF. -
NO .-

PAGE
NO.

PART
NO.

NO.

PAGE
NO.

PART
N

REF.
NO.

NO.

-PART
NO.

NO.

PAGE
- NO.

4

: B . 2.+ @ o o oo
- 4 L 1\ 0 O O e L=] [~ T = T NN SN T

3?9737373?335533179917775355?9359579779911335551?39?797579151517351‘.“
B e -4 -y — o e 0 D U O e A AN O NN OO NMNOMODD OO OoOTT AN I MMM — 1&77.22

' Ll et -t e -
Il

.

Ot DDONOO AN DA N OFTOOACRNONA AR SCD OO OO0V IADOONADANOINNOD~OOND
D DA A M NN NP MM MD 2222 F R OONENNMNMORENNANMOBNOOO A NNMOIN-OO— DM OO NNMNNT D000

’ 555666666666566..Dnu99999933333334&“5555555556.66656883899001\.233331&4-“...06

NN NENHNNNNNO NN NENCANNNOIMEOEOMDOOMOOMEae®MINEOMOOOeOOmMafIEOOMI I IIFIIIIITaIes
T T T CI O T N P S T TN T T T TN I TN N O N B S D I I I N NI N O I O I D DI NN DN N NN C O I N DO DT SN N O N N SN e NN N
CCCCCCCCC:CCCCCm.uCCCCCCCCCCCCCCCC\CCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

- *
M PN FNMNOFOUN OmNWUMROR~ONM-FT N OO~ NN i o~ 3 oh o=t -] w
N FOD At et NN N3 F LTINS DO rd et el A A kel IR SIS NEE MNINE M et OO0 NN e NS

. f
- ) . o gm

- N
[ N N T o o N e o e N o o e N e R R R e R R e R e e R R R R R e R R RN R AT R ST RN R R N T N T W SN N - TR BT T I L W AN T o
NN A el A eyt rd et NN NN NN NNANN ™ o AW UGN N WD D MM L= IR S

4 -~

N u? R . .
90191256T367895_V>112257590123789013.&56789011?5#ﬁ66?7138793311224869.ﬁ0
MOOONREARNODGRO OO A A NNONOOMOOMNM S 32T T IR AR OC 0O NN ONCOOD OO A OND
MEOMOMEONMOMEOEMONMYET IR LIS G SI T T IS LTSI RS TSI L INNOONONNNNNORCONNNNMNNT O N
00_000000000000000%00000000000000000000000000000111111&1122222222222;2
CdONEN OO OV O OO O 0 O OO N T O 00 0 O O 00 08 OV O OO0 O 00 OO 0 08 0 0 00 O O O o 00 0N 8 O OV N 0 O 0N O O O N DY 0 TN S O OO O Y N OO Y
OLLLULVUULLIOLLULDLLUODULULYDLDUDDLDLLOULDLDULLLLDUDLLLDLDLDOLDUDOLLULDLDUDLLUDLDOLL

- -

[+l Vsl [=N=X_ R OO, TG FFFTFIOONRNTDN OO QN RO OrRMhOD OC~m OFF P b ol =t
223.4567:_.!859911115.42.42711.41...:4141;4ll441141.&141511224679111329111 o 0 T Tt
. 5
1
' : N . !

» . .
731{3—/3737—373731..37._../3937..1!3939393.0;37:997393939393755555555555??7?7..0..135_..!1..
— —t — — — -t — -0 - - 0 — vl — — — - "t — - - et b el ] et p e e WD WD O WO D WD P WD

F

[

' .
115..07.7889900112246677877889900112345556773899235790.23025134567.&...ﬂ...ﬂvu.s._f.
5555665666?777?7??7?7?3888889999999999999999900000111222333333.&.44ru_..ﬂ.ﬁ
222222222222222222222222222222222222222..22222233333333333333333333333.
COoOoOCOOODOoDOODOODOOCLOOCCOODOoEDOOCODOOQREeCOCOOODLOLLOOOCOOOQLOOOOO0DODOOCOO0
2222222222222222227_22222222222222222222..22222222222222222222222222222

LLULLLUDDVLLLDLLLDLDDUDLOUDIDLOUDLDLLULDLULDLDLLULLDUUDLILLLYLLLDLLULDLOLIUOD

Ta =13 i o ™ @0 -t P~ o W0~ o0~ uwy o YOOt o Wy~ O QN N T N UNAD
BNt =N N O N e GO A DN A A A AR ANt A A A M N AT A N A N NNO WO @ NN NN N NN

'

55553317?53133355913391755337?311757733.3355551515155151517373?373773

VNG ANE-TNVINOOOONWVUTIN TNV OV UETO OO MDD m MM, . - ~ — — - - [ - -~ ~— —
L e | i - ‘

. 6 .
Q

.4903203_13187901&}_277236655501572231100??3}4558399336&.9331133.&#55?7800
3565911:45521122449.91111122.4.41012225..4.45559001111122222334.@.&&;4;4..&.4:.4...4&.55
78880111123:&.77777?7889.990000122&..456777800222.222‘222222222222222222222

77778858885338~888885388399999999999999900000000000000000000000000000
L N PRNUF S I QI GG JEuP g g g gt g e e L e e e e it e R R B R K A B B B R E A e e R N N I R R Ko M B W o Rl |
CCCCCCCCCC.CCCCCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC@
0
¢ . .
o ' S Wt — w3 T CeHMNMO AN T, - Ny NSO O =] A= hhn M N

NN OAA AN AN AN AT OO TN O DA A A NDE A A NN A A e 0 il ol et GO O v D P @D O O et i 00 et md O o

+
<

3777ﬂ5?9155?777777’77..7779797..913755913335997551&59191919191_....5_.1-

MMM me.omMmmo
ML OnnNrNONNMEON TN OO DN NN SOOI NN NINOYMIEFTON T O CINONVUINYINONE OO
Lo | . bl - Tt —

~
~

.

’ * . "t

E 4
OO A PO YmROOODOONFHNMINAERROR AN NNA OO N ORNROOUMIOANOOOMONNDOMM 2 28O,
MmN ON A A N OO TN OO DO ORI MNA A O AR O OW AT MMM o -3 3T 0 MmO
78588935899900.4.445577777777?11333333.&.555666667777311222&.&&.##&..n..u.4.&&.56
FF IS IS I FNNDANNORN NN O NN D QOO OO W WO D0 DD WO WD DD W M P P P P PP P P b P e P B P P P
ikl e e R N e e R e e e e e e R B B R e B I R B B I B B R e R R L Tl e B o o g G R I o ST Qe R g g g
LLLLOOLLVLLLDLDYUULLUYLDLLLLLULLDOLOUDULDLLYLUPLLEULLLLLULDLLDULULDLILLLLDOD

-

~

!

o~ o MW FN 0 0 O OO o~ ~ N m o o~ &t N O~ ey TOODO
MHEHOAHANIONAANAAN RO ENNNNN=®D C ArH R AS SNSRI AR ARIINMNRNME ©drd 0 et rd ot (0
»
- - i
PR AN A A A A At AN OO MO NI MO OO O I M O O T OV rd M G 01 O (0 U P B T P o B P d 1 O
LGt OOOLVONO IRV FT OO T ONR RO OR DI NG DO M m-F e,

HMNHNOGONOOOCODOOO T33O
i - o o -

ROV OEMOA O =SNNNAONONMONINOOOON A OO NN YD RN AITANT A NOOBROO IO MO NI N O 00O
SO A O NDOD MO O NN~ OO OO DO DO HNOMMOMMIMMOODOOUOODOUINNMNNOO A et NN NN M
MOULOOVDDNOROODODON AN NNt A A =S NN O SONNRNM SO E A U DD D WO 0 WD W0 M P P P b T P P P P
000.0000111111111222222233333333333.4;414 - 0 - AR - A A R IR - R P - g EY. U - JRV. JUC . T I . -
lllllllll11111111]1111111111.-1111111ll.ll Bl e e N e e e Nl e R e e e I I e R I P R e e ]
LURDLLLOLLOLLLLLLLLDYUUDLYYULIOULLLLIDLILDUTDOULLLLLLLLUDLLLLLDULLDULOLLLOLDUUL

EY




v

m
o e o ~ w o +q o mMoOMNO© —o 4o co o NN OO NNME ~
[

11

ettt A e 5?131225414.&1&&3336&332153111113121112«11111192711222222333?_
. N .

s 1

k
| SN
|
1

REF.
NO .

o . . .
3 1 '
1919191?37777717779913179_95559157717779155135131991ll111577117917973 o

- '

- -t . - -t —
v . .

PAGE
NO.

+
¥

L]
4 ]

5o

55677889&123455890066452?7770992&5&1857?ﬁS56?&&23480012&6825@899&&52

OO ODOOD MmMmMEMmM A AN NIN OOMMMI T T OO OORA PN IIITIIANOCBODNONONATHOOODD TN

?77777777?1777777?788n@_8999999999999999990000000222222222223333333333 |

PP IEOOOOODRNOCTOOOCODERONOOONDRCXDNONDOPODRAT RO NNONATONOANAROAANERO RO OD

, 22222222222222?222222 22..)._7.222222222222222222222222222222222222222222 N _
! CGCCCCGCCCC@CGCCCCCCC;UCCCCGGCQCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCC

b H - . ‘
- : e F Iy o O NN et T mHmn @ ™o 2 BoRu I NN MM NN oM e
NMONOVONRMNDODOWWROD A A el A LYW S W W ] e NOND AP AR O A A OE AN NS NN DN N D

PART

‘NO .

NO.

REF .

; . . .. . . . .

-~ - . ~ . .

531313131313.1311111.3139157.7797137 NNt —At—O e AN NDmNIN S MmO 7
OADOOVODOONODNCDOECDONDI NN ONOGE VOoOOOoOWOUWMmMOMMNMhG =T NnoooWhRRMNQOOoOOQONNNAWY

- . — e~ — — . — et X :

- . o3 L. f I . ) . |

: ¢ . : . . \

.8 . S . L 4

- f

PAGE
NO

1271/9QZUOquJ34b£468u1123a:J3017&51:3772L62Hf0119:ulScfu&ﬁn:D111141713334:16802u13
70111127222222.@5556556003330111122333.«45558889900122258877777999000
_7..7??777?7?777.?77777?778BBBBBS,BBBBBBGBBB8888883883SSBBBBBBHBQSGBBBa
o~

&)

.

NUMERICAL INDEX

PART
NO .

422222222222222222222222222222222222222222222222222222222 NN
EGGCGGCCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

cC2ZB705

-
=]
P~
w
(o]
[}

® a
[

' o . e }

— N Mo — a1 T~ . @ oo (=] LA E Rl S N T [ JPY. .
222213121lll.u,,b-fnol#.a2111411331587211.87#87.;42 2229228313311JT1218233155
. s ¥ o

} - . » }

/

REF .,
NO.

%

. B .
I - . , — - \

NO .,

PAGE

\a R [
had L

N . . ) ]

. ' . T .
999337899012245676?7913577001689143689123777941675870999¢§37h53h6211

MO OO0 O ANEMANNMNARNNMEOMESNOOG T CORNRAN NN A~ NOOCOONME? IO MO OO NN
66377777777777T778888338389999999911111112222255555555555555?7778388
5666666566666666655556665665566566?77777?777777777777777777.777777777 .
22222222222222222222222222222222222222222222222222222222222222222222 |
CCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCC,CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

.

1

PART
NO.

“
2

a L] Fl - 2

e

.
<
k-

L] . 3

d oo —Mm N N NN M e 4 P~ . [Ta] o O Oy ot A0 D F F LN U e — ey
NNEOONNORN OO ENCNNO NN NN R O NS AN A Nm NN M At A A NN NN T it P 0 -2 e

REF.
NO.

b .
' i
v f .

¢ s
AT EmEl N AN AR AN RO RO A AR AOEO AN NN OROARANOAN A AR AR NA A D M O,
:494333026777304568_11.1332..45330.455446.4.2.&533547878565655565667,777
- [ - ~l . . .
' . “ ‘3 . ..

PAGE
HO .
g
1
3
75
43

i - ' L]
2 - L] . .
- . L1
5555567UIBSZOSBBBBrD1228812277555:4.66888562156666865677hﬂ3.ﬂ.ﬂ55668800009
1 .4&[4..45552255699000mUG88885900005556667?722&.855500025555666666565677779
1 58883830000000111.l.l11111122222222222223333444455555665665656566666666 ¢
L 555555566&66‘56656666665666666666656656656655566666665666666666556.65,..0
t 22..../_22222222222222222222222222222222222222222222222222222222222222».}.22
UOLOULULOULDLLLDLDOLOLDUUOLLLLLLLLIULLLDLDULDLOULDULLDULULLBLLDUDODLLODDLLLLODUDDLY “

- PART
W"o.

. - - .
ﬂ . o

oNEOCLORNNOHD 7 vV W W O OIO . ~ 0 e ) ~e T ™
13333..-..131111367.112289&3923151515153811173812121131617115«34112#11727l6 [

REF.
HO

- s \ 5
1
L]

791359137.?.99913555999971151515151533391357779915515191111777777777._.!7.
WYk ARG NDOMI MO NN DOV — -~ i HAQSOWRRRNNOWWYWo N — HFINOOOQoOOOboboLO G
o — ’ — -t - S . [ L L L R

9

PAGE
%O .

[l ° >

a

07?7777&?8348&88113&8901233445566901266669013424&&55&&912067803&572%
CEHMNANNMAN A AN OO M3 OON OO0 NN TODOORFTOOR SRR ODOONNCOCO Ao ’
e I B A s A R R i R R R R N R R e R R e e K st Mt Rt Rt Mo Mt e Mo W Wsa W Wa TS 200 R0 JFC IR R0 TR WTLNTARTARE R S SN SN N SN A D o AR w el e R )
U 0N 1A 0w e 1 e 6 i n LN 1D IO LD D N LN I 1D LD WO 6 0 W0 WD O LA 0 D 0D W6 8 0 ED WD D S 6 0 LA NN WD D W IO W D0 W T D Wi
NN NN NN N NN NN NN NN NN NN NN NN NN NN NSO NN NN NN NN NS ONNNNNC N
DOLLLDLLLDUUBLLDL CCCCCCCCﬁCCCCCCCCCC&CCCCCCCCGCCCCCGCCCCCCCCCCCCCCC

"

NUMERICAL INDEX

PART
NO

L N
NN
Qoo

s N ' P N 'y

a ey s .
=~ N i o Mo NN N SN N I W MENSNMTOo OO .H
MEANAT O MEOOOUNIN TN NN 37.11..1111l.l_1111..41..41.4.1451122331222331234.all.&..a?.?

- . 1
PR ' .

. _ u 5.

°

. . .
R T W N W N W I N T W~ R Ta e TR Tl S o B S N N T R R T R T e N e e T T e N e W N e T R e T N o B N o R K NEa R AR T R R el T R Rl oy e M
MM ~FT O OOONAMRONRESN OO DNt - — e — e o e A —h —t NNORMRPAECAOSOCOO O INMM

- — = e e et

ar
»

.

- . 4 ' B
3113..493333.4,444555501731791.&2233.@#558399001l35689901366663014.4552813.
CH VOO0 A F et A A NNNTONNO @M OM@OEOOMOEOMOMT 32T I I AN NN S
N N N R B R R R B B R R R R TN - R R e W e N - R R R T R T R R R R N e R R N
G FF I ISR IS I IS A SF RS F GG TS S GGG TIFT AT IS SIS T SFS G S G FOINOIN
M222222222222222.222‘222222222222222222222221._222222222222222222222222.

VOLUDDLLUYOLDLLOLLLYRLILULLUDDLDDLOULLLOULDULVLDLLLULOULOLLPDLUDUTOLLLLU




) ; N W Ooom NT M - o DN
i A O D NSO, oo —t R+ o) Mmoo T ™™ o
”1112&1352133&1226113325..n311622151&52243&33151121139111125?2133«[5222

.
' . 1517919311715?39175115377577?777797
Mo O S P O et P ) O O =l A P P 0 D EDLAN B 3 P O8I0 L A P P ¢ ~
OV U o) O =3 00— T - .4&590035,69 — ) T et 0899033&55;444912634.” — et LR R R SN
. — it i

PAGE
NO

.
3

o e D DD Gt (NN 2 DDV B OO R OOAR =P A NN A I T TTI R ANOOM-NOOD RN D N MR s e
COrAAAr NN NNMNNOCOC0DR0C00CA—INN S NNNNNNTOOD NODO _HN A A NN OO

.1111111111111222222222222222223..4..4..u»au.fu..u.xuvcu...u,rﬂu.n..uzhﬂz —ed —f - — et -t =
! N *

_____________,___.________.n__._.q___-_____;___.____—__-__
[ T T O T T S T O B ! ; ,

333333333333333333333333333333333333333333333411111665669999999999&;9
11111111111111111...._l11111111111111111111111l_l....._12222222222222222222222

PART
NO

= '

[

] v
1 . .
g LM NG N O @ em ey O N2 WD - MmO Omo © @~ I W D
N e AN A A NA D A M SN AA A AN SN A ANN OO A O ANt A NP AT NI TN AN M O
. . - .

REF.
NO.

B -
55?_....._Ir551.._13333313?3553557.911{?5333?311911?9157777533?-}.9ﬂ|,1._.f—.f57..3?31...91597

~ MO - Ao OCQOUN T O F NN DO ~ 0N HOMINOOAONRA SRR NN SN D A ON Ottt =D @
ot ' - - — [

.PAGE
NO.

1

i

.4}462:482866225683.}#518921151111133.&527 DR Eululy]
R FEFANMFT OO NN O coMmoONNM T HMEHNOODOO0O O
OOt NMOOOOVFR RO AT IDNORO —ANAD DN NN OO WU Wow , LR R N R W Ta Nl s] — -y
I e i e = = BT R R R oK i - 200 I N T T T TN T R TN N O O S T N T T Y O Y T Y O T O A A S R A R
_22222222223333333333333322566Banu1111225325T.1111111333333333333333333
33333333333333333333333522222222&45666739911111111111111111111111111
DYoL URULULLDUOLDOLLLDLLDUUROOQOOOOCOOODOOQOOOOOCO Attt st et el A A et et e

a

-

NUMERICAL INDEX -

NG.

PART

S eHOoOm™ O oM HODINNNN OO NNDO - O DO DWW — N D3 50NN NN 0 D o
PN AMEAA NG A AN e AN A e e A O O 00 T OV O e N O = 0 ) € T () N O ) N ) O 0 e Oy

E
N

]
~

535591359333333333333333135357T735591357774!77773333.33333191357757913.
OO O SmMOODINO NN NI OO N - F O DN O PP P N OV OV Dy O O e i v el ed e el vt 1D P o P O = O O D P

v

¥
'

COMOONOMOOFNMINOWORNCHNINOIMER NN ON O M I N TN ONOANOAAANOOMNN~ .
WV et G O A A AT A NN NN NNONON G T AR OO N RN OO e AN NN R OO OO MmN O *
002 22223333333333333336&06999990011111112222222222221222222233314..4..4,“ .
1
3
C

- e e R R R e e R R R R R e R R R R R B R VI S N N I VI N I N N N N VR N I RN N I N N i P NI VI Nl VI VI N N U NI NN NP e N PN
MO IMOONOMEOIOMO IO MMNMOOONMO MO MOOOAENOEOMEONC T OMEOEM MO M TIE O E oo e T m
[S K&} SR &EANS)

(o]
LLOODLLULLUDDODLDOLL DLUODLDODODLOD

CCCWCCGCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCC . .

r

. ] ' ' -
v [T T B s R ) O N I N CONNHAAOEOOM MNP ISP NSO O O w, . o, n
!
f

= (Rl 11222111111122111122211111L1112222_22112214231113 MWW AMROD@S =M oy
Ra A LY

- . .
95555997_935353533591353573553599991111319935535?777137555555111115.55
3..455533337777777776788777?75_.!_-/3333444&7:&.33778956«&.44557883BBS.&...u.ru\au.fﬂné?-/

e h . i -

NO.

NG
PAGE

-

.bwlnu.nUB:42.33002233.4558nu..u...a.sss99000802&.6701093500957237299201&567&5601694 . . P
| 22233341&4.66666656666777_;.:?...7,7,555555566?78822333.&.2111233ra.65566500022224
] HrdrA A A A A e N N N N NN NN NN NN NN T Tttt F TSI FNNNNONDORAOATOGANOIDOITOC0Q
= OO0 ODOoDDOOODODOO0OCOCoDLOOOCOo0OORORLODRORLOROOROOLO0OCO00DO A" —"Armr&
i 33333333333333333333333333333333333333333333333333333333333333333333. .
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCC..CCCCCCCCCCCCCCCCGCCCCCCCCCCCCCQCCCCCCC

PART
0

@ 1 s e

T
T,
[ '
4w W QOO Mm NMEOMEOMMMOMCNT 1N N Mo [ R N L L A B - I B S - o )
NN E N NN A N A A G AT A F it F G B A NNEOOANOEMN M AN M A N 0 N
] - -

-

REF..
- NO.

91‘1979919199517393939393799393555?7791357791351T95333991759115557979
HOOD A O Al e e =1 - e A A NNSY NN DSOS OO0 DG F NN T
- ' -

-
1

NUMERICAL {NDEX

PAGE
NO.

]

-
a

NOFrNmMONOR RO ANNTININ O OR OO —NNMINCE OO0 N NNNNEI IO O M F O OACIS OO
FW NN NN NN OSSP P s N N OO O DO 0O DDA ARONN OO OO O e 3 VD P P b P e e e
OO O PN OGO OMA AN O OO N OO0 OO 00000C0OOODO 0 O e
999999999999999999999999f999999999999999999999000000000000000000%000
BN O N T O N N N O I I L S O S I N N NI N NN NN NN NN NN NN NN NS N @ MM 0000 m oMo 0o e e ;o oMo
(SRSRSRLNSNSNSNSFINENSNSTSNSNSNENSNSNSFSNSNSRARITSRIRSRENS NSRS NSNSNINSRIN NS FINERSRSNSNANENARINSNSRITSNSRININARINSRSTETLNSNSNSRSNS RSN SN L)

PART
NO.

A3

fwwnin ocw© ™t o —HOTIOOO OO A0 AO® -~ OO~ D DO NNODO - 0 N e OHom
NN EA @M AT et A A A A A N A A A O AN AN T e (NN M) T D el mnd O D ol bl el ot

REF.
NO

»

1 L4 Lt
. ' oo

57955313511919755155553555511111191977391ﬂ..v_.D5575115591359959399999979
MMM NN DR A NON SN A SO NORn BN O SN SN MDY - W — 0 L= B N L e R K R K b i R

NO.

PAGE

14

o

U
i
-

233?590UD1233665667390001235673997786%23333&569900122224528393456738
NONNOOOAMmArd 1 HOOI ISR STRINNINONNNNNOOOO A M MO0 C 0 MO M NN U N U DU D WO W T g <
NMMI I I IS LI TONODOOODOVOCO DV OVOOOWOERNS SNSRI RS R AR RSN OR OO NM NSO
OO NN MO AR D
OO N N P R T NN I T NI N N I OV N O N NN NN N S N S I N I O N O SO I N N O NN IO N O N N NN N SN O N e O e O
QUULOLOOLLLDLLUOVLLLLLLLLLDDULLRULLLLOULLURLLDLULLLLLLLULLLULOLLLOLLLO

o h
ol ey
oo

? )




115

) R -
=RV BT HOMMNOD e O D e W @D ’ — ' _
el o R lrdet el el el el I F P N AT NN A NN TNV DY T

REF.
NO.

.~ b

1
[N H

.0;175557_3?955.55593735?3_.1..911959559191359135?91353
SO OO0 OON IS FFTOODRONDVOO =TI OO RO ODDM
i —t o -y - o ~— — —~

PAGE
NO.

. AN el ANNAS ST OCRddNMIE A NOON RO ODON OV N !
OO A0OMNMMANNNOoCOoOR=—0000 FFF NN F NG00 WD WLN WD A
1111112222222:4.44 <3 - 000 el =t ) O PP PP PP B P MWD O WO WD

th I B LY WA 10 WY 10 LD LD LY L L LNy i u vt ot~ R Bas B B I JEC T R BNV RV BV o TRV o IV ]
______________wqu_____.__"____‘_________.______—

OO ONONC oD RNOOODRNN Nt A A At A i A o o —t

NUMERICAL INDEX

PART
RO.

v

a

[N~ NaNTalTy) _U. OMOoOOm MO MMNM -G MOO - =] o ey (&Nt o™ P~ m ~m -~ BC O N s R
23111318113_...433266411111111132&.4117263.I.rﬂ2281181192392361.61123314558877

REF.
NO.

PR

.
73795.71591739119151?59199139h1351139.393991555555999111155555591_./559155
-y - — — — — L, At et A — e e — - i

. S N

PAGE
NO

L) . h

[

nvnu999155557??7188666&&42:&4.&,88882257545766666656?777?17?77762222,25566

—, o AR o OO Od A AN IPNNNNNEAES SOOI NSO QOOOOOOQOCOCOOINYY DWW DWW WO

- DO O O - NNONONM D NN G 3 IN OO0 0000OD0000D0ROdDOoORDQOCODLDODDO

" NN NN . Y N W WO LA W 1N WU IO U D U N HIN 1D 0 U oo 1 O 1 i N

L e s e e e T e L T e e e e O O e O e O T T T T T T T T T T Y Y Y T Y (Y I B

555555511111111111111@&.414...46,..u.u..u..u.,a...n.BBBno8888883888383888888888883888888

9999999111111111111111111111111111111.I..l__.l.ll_lllllllllllllllll111111111

11111112222222222222222222222222222222222222222222222222222222222222
- J 2 .

PART
NG.

EETT a«au_._..r..ﬂ.kln‘,, e . . " t -

- t

oy =] 753292.&. =l -~ (431 MmO~ ) N O e [e)] m—/lﬂz ocCow [ — [+ o]
1173152111121&4871251217?811121151942211222292921115111952111335%—/31

REF.
NO.

' v
e i B N R N A N RN A A N O N O et M A N M A b i T A N TN DV N TN N I O I N OV I D TN N GV P Qv D 0 I 60 U M 0 U U P e 1
O =00 M eSO IO AR O N ANV M NOUWHRNNOhhonmt -t nNooh 3o
— - - — — — -

PAGE
WO

» - [

OO OO OOmMmrrme—A MMM NG TN OOUR-TNNNMGT G 3TN0 DAE A A= =INNNWVMO MM MO e -
A St NI NN NN ANANNNNNMNSNENNCNN NN OTNINWUAMO A0 O0O0OOOO A= NN NN NN O MMM e T
-t - - o = U D W LN N W Y I NN U B U O T WD e 1 ouin ey

[ IR T U A Y U N U U S TN AN WO U SN T T T SN Y U M T T T T O TN T T TN TN T TN SN NN T D HN SO N TN LA T N Y AN TN SN SN AU N N S A N Y A I N Y SN N I Y |
NEN NN NN NN NN NSO DN N OO0 000U W00 0NN W W00 U WA A 0 U 10 0 0 @0 E 00 W 0w w106 N
[ W W e W W e e e e W T e I e T O e e O R o M T T s R e T W R e T i o W B e e B e W R e e W R e R e L e
11111111111111111111111111111111111111111111111111111111111111111111

® .

PART
NO.

M O~ O HOANNOCNOROO- O O O oW MOWDO ~ oOShOO oo O SIOo0 P~
= 51223122.&.1?9122222412219275283132&2222387?18&331442321265-&.61212&.7228
’ |

NO.

REF .

N \
. a.
75?97377577??1799.13.119!17?77.579975775791957957{.9797917973?7?55757‘979797

. — -

PAGE
LRY)

’ *
s
~

: v - . _
DN EMFTNONMM NN OO OOR T ITNOON TN NOONNINNANAR N~ OOV OPROOANNTAOMINOEODORONAROOOO
07?777524#&.438883888113.l..l..uno454222#444&557333333755311111111111111111
Mmoo Oo — - = — ' HANNOOIDNUNOOUDNOoODOOOoOCoCOONMNMUNIN G
NN NN ot et i oy el ]
__________________________A_“____—____u__________—_—_—_.______.H______
PO OOEOCYOCYeODOCVYYODOONR DD ORI ODODDNODIDTDRDORDLODRRTATONARAT VDD
A A A A A A A A A A A A T A At e e e e e s o e o e e e e e e e et e e A e e e e

NUMERICAL INDEX

PART
.ND.

; 3 ,

. . a !
- - =) GNP NOOOMN AW A MRNOM AN - o™~ o [xR=N-:] coommoamosm T o
At R DS A NN A A A A ARSI N A OO RN NA NI N D A e 3 O S e AN O g

REF.
NO.

Vs .
v . )
7933?498995634456456083&5711&9.&.961450033146699433008931&.6840356:&.332834“
. - — -

PAGE
NO.

.

-

HEANNMNOOOMONNNNOMOMMSON A SN AT A S OO0 00 ANt S NN N =R O0O0C OO0 AT IO
COO0DCOOOOOMNNNTYOUWOUOUMMONNINNNME A= MO RO0O000R0ODROEHMT MOt A ANNNNMe OO .
el s A A A A A A A A A NN A S OO TN et et A At d e ) ) ) 3333333333333 ' -
v el gl v o o ] e v ] ] e
____._.__.____________“L.._...._.___F___.____.,_‘—_,,,—,._,_,_—_____,..__
999999999999999999991111111\.11111!.11111111111111122222222222222258833

PART
NO.

114

NN ANANANNNNNNNNNNNNN NN OO OO MM moOOMe Moo oOmneInNEeMEOmmMmEOme oMo eIoe ;oo
L e e e e R e el e e e R e R e e e e R e e e R T R e e R R e R e e e I
- . - - * " v




